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Notice

1. The laboratory has obtained the accreditation of China National Accreditation
Service for Conformity Assessment (CNAS), and accreditation number: L0310.

2. The laboratory has been listed on the US Federal Communications Commission list
of test facilities recognized to perform electromagnetic emissions measurements. The
site recognition number is 97456.

3. The laboratory has been listed by industry Canada to perform electromagnetic
emission measurement. The site recognition number is 6369A-2.

4. The test report is invalid if not marked with "exclusive stamp for the test report”.

5. The test report is invalid if not marked with the stamps or the signatures of the
persons responsible for performing, revising and approving the test report.

6. The test report is invalid if there is any evidence of erasure and/or falsification.

7. If there is any dissidence for the test report, please file objection to the test centre
within 15 days from the date of receiving the test report.

8. Normally, the test report is only responsible for the samples that have undergone the
test.

9. Context of the test report cannot be used partially or in full for publicity and/or

promotional purposes without previous written approval of the laboratory.
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1 GENERAL INFORMATION

1.1 Applied Standard

Applied Rules: 47 CFR FCC Part 2, Subpart J (2011)
47 CFR FCC Part 15, Subpart C (2011)

IC RSS-Gen (Issue 3, December 2010)
IC RSS-210 (Issue 8, December 2010)

Test Method: FCC KDB 558074 D01 DTS Meas Guidance v01
FCC KDB 662911 D01 Multiple Transmitter Output vO1

1.2 Test Location

Test Location 1: Reliability Laboratory of Huawei Technologies Co., Ltd.
Address: Administration Building, Headquarters of Huawei Technologies Co., Ltd.,
Bantian, Longgang District, Shenzhen, 518129, P.R.C

1.3 Test Environment Condition

Ambient Temperature: 19.5t0 25 °C
Ambient Relative Humidity: 45 to 55 %
Atmospheric Pressure: Not applicable
Report No: Confidential Information of Huawei. Page5, Total37
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2 Summary

The table below summarizes the measurements and results for the EUT. Detailed results and
descriptions are shown in the following pages.

Table 1 Summary of results

FCC Measurement

Specification Description Result
15.247 (a) (2) 6dB bandwidth measurement PASS
15.247 (b) (3) Conducted Peak output power PASS
15.247 (d) Band edge compliance measurement PASS
15.247 (d) Conducted RF spurious PASS
15.247 (e) Power spectral density PASS
15.247 (d) / 15.205 Radiated §purious emission & Radiated PASS
& 15.209 restricted band measurement
15.207 Conducted emission test for power port PASS
Table 2 Summary of results
RSS-210 Issue Description Result
Annex 2 & Annex 8 Bandwidth measurement PASS
Annex 1 & Annex 2 & Carrier frequency separation measurement PASS
Annex 6
Annex 8 Number of hopping channel PASS
Annex 8 Time of occupancy PASS
Annex 4& Annex 13 Peak output power PASS
Annex 2 & Annex 8 Band edge compliance measurement PASS
Annex 13 Conducted RF spurious PASS
Annex 7 Radiated spurious emission & Radiated restricted band PASS
measurement
Annex 6 Receiver Spurious Emissions (Radiated) PASS
Report No: Confidential Information of Huawei. Page6, Total37
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Annex 13 Conducted emission test for power port PASS
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3 Product Description

3.1 Product Information

3.1.1 General Description

HUAWEI LTE Wireless Gateway—B890-66 is subscriber equipment in the WCDMA/LTE system, also
supports wireless Internet accessing function, routing function, network address translation (NAT)
function. The HSPA+/WCDMA frequency band is Band 2/4/5. The LTE frequency band includes Band
2/4/5/7/12/13/17. And the TX/RX band is 2400MHz~2483MHz for WLAN. B890-66 implements such
functions as RF signal receiving/sending, WCDMA and LTE protocol processing, voice and data
service etc. Externally it provides USB port interface, SIM card interface, four auto-sensing Ethernet

interfaces and external antenna interface.

Note: Only WIFI function was considered in this report.
3.1.2 Supporting function and Service
The EUT support the function and service as follows:

Table 3 Service and Test mode List

Service Name mode Characteristic
Data 11b IEEE 802.11b with data rate of 11 Mbps
Data 11g IEEE 802.11g with data rate of 54 Mbps

IEEE 802.11n with 20 MHz bandwidth and data rate of

Data 11n20 MCS-7, not using MIMO
Data 11n40 IEEE 802.11n _vvith 40 MHz bandwidth and data rate of
MCS-7, not using MIMO
Data 11n20-mimo IEEE 802.11_n with 20 MHz bandwidth and data rate of
MCS-15, using MIMO
. IEEE 802.11n with 40 MHz bandwidth and data rate of
Data 11n40-mimo

MCS-15, using MIMO

3.2 Modification Information
For original equipment, following table is not application.

Table 4 Modification Information

Model Number Board/M | Original New Modify Information
odule Version Version

=-\ == = [e) s = n

Nay A TN CaANl Aol

== b g &f\b J J == == v&;b \J == U (0]
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3.3 Technical Characteristics

3.3.1 Frequency Range

Table 5 Frequency Range

Uplink band:

2400 to 2483.5 MHz

Downlink band:

2400 to 2483.5 MHz

Hop frequency support:

L] YES X] NO

3.3.2 Channel Spacing / Separation

Table 6 Channel Spacing / raster of 20 MHz bandwidth

Channel spacing:

22 MHz

Channel raster:

5 MHz

Table 7 Channel Spacing / raster of 40 MHz bandwidth

Channel spacing:

40 MHz

Channel raster:

5 MHz

3.3.3 Antenna Information

Table 8 Antenna Information

Type:

Integrated / Internal

Maximum Gain(dBi):

-1 (from 2400MHz to 2500MHz)

3.3.4 Environmental Requirements

Table 9 Environmental Requirements

Minimum temperature: -10°C
Maximum temperature: +55°C
Relative Humidity: 5%-95%
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3.3.5 Tune-up Procedure
According to CFR (FCC) part 2, subpart 2, section 2.1033(c) (9).

Please reference the document Tune-up Procedure in TCF.

3.4 EUT Identification List

3.4.1 Board Information

Table 10 Board Information

LTE Wireless Gateway

B890-66
Board and Module
Hardware Version Hardware Version Hardware Version
WL1B890I WL1B890lI WL1B890I
3.4.2 Adapter Technical Data
AC/DCAdapter Model HW-120200U6W
Input Voltage ~100-240V 50/60Hz
Output Voltage 12V === 2A
Rated Power 24W
Report No: Confidential Information of Huawei. Pagel0, Total37
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4 Test Site Description

The test site of:

Huawei Technologies Co. Ltd.
P.O. Box 518129

Administration Building, Headquarters of Huawei Technologies Co., Ltd., Bantian,
Longgang District, Shenzhen, P.R.C

5 Test Modes

NOTE: Typical working modes for each IEEE 802.11 mode are selected to perform tests.

Test Mode Test Modes Description
TM1 IEEE 802.11b with data rate of 11 Mbps
TM2 IEEE 802.11g with data rate of 54 Mbps
TM3 IEEE 802.11n with 20 MHz bandwidth and data rate of MCS-7, not using MIMO
TM4 IEEE 802.11n with 40 MHz bandwidth and data rate of MCS-7, not using MIMO
TM5 IEEE 802.11n with 20 MHz bandwidth and data rate of MCS-15, using MIMO
TM6 IEEE 802.11n with 40 MHz bandwidth and data rate of MCS-15, using MIMO

NOTE: All relevant operation modes have been tested, and the worst case data is included in this
report.
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6 Main Test Instruments

Table 11 Main Test Equipments
Equmt_ent Manufacturer Model Serial Number Calibrated until
Description
Power supply KEITHLEY 2303 1288003 Sep.27,2012
Spectrum Analyzer Agilent E4440A MY48250119 Jul.17,2013
Signal Analyzer R&S FSQ31 200021 Sep.27,2012
Temperature WEISS WKL64 24600294 Feb.13,2013
Chamber
Signal generator Agilent E8257D MY49281095 Jul.09,2013
Test receiver R&S ESU26 100150 May.29,2013
D69250-
Tunable Dipole Schwarzbeck UHAP/D69250- 919/1009 Jan.29,2013
VHAP
D69250-
Tunable Dipole Schwarzbeck UHAP/D69250- 979/917 Jan.29,2013
VHAP
Horn Antenna R&S HF906 100683 May.15,2013
Horn Antenna R&S HF906 100684 Jul.01,2013
Broadband Antenna Schwarzbeck VULB 9163 9163-357 May.15,2013
Broadband Antenna Schwarzbeck VULB 9163 9163-356 May.15,2013

Note: All the equipments are calibrated once a year.
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7 Transmitter Measurements

7.1 Bandwidth measurement

7.1.1 Test Conditions

Table 12 Test Conditions

Preconditioning: 0.5 hour

Measured at: Antenna connector

Ambient temperature: 25°C

Relative humidity: 55%

Test Configurations: TM1/TM2/TM3/TM4/TM5/TM6 at channel No. L, M, H

7.1.2 Test Specifications and Limits

71.21 Specification

CFR 47 (FCC) part 15.247 (a) (2) and KDB 558074

7.1.2.2 Supporting Standards

Table 13 Supporting Standards:

ANSI C63.10-2009 American National Standard for Testing Unlicensed Wireless Devices

7.1.2.3 Limits

Systems using digital modulation techniques may operate in the 902 - 928 MHz,
2400 - 2483.5 MHz, and 5725 - 5850 MHz bands. The minimum 6 dB bandwidth shall be at least 500
kHz.

Table 14 Limits

Limits = 500kHz

7.1.3 Test Method and Setup

(a) Connect test port of EUT to spectrum analyzer.
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(b) Set the EUT to transmit maximum output power at 2.4GHz, then set the measured frequency
number and test the bandwidth with spectrum analyzer.
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Test setup
Spectrum Power
Analyzer |« EUT |« Supply
E4440A
I Console
Computer
Figure 1. Test Set-up
7.1.4 Measurement Results
Table 15 Measurement Results
Test . |Channel | Channel | Frequency Bandwidth Measured Result
> Chain " Bandwidth
condition Position | Number [MHZ] Type [MHZ]
6dB 8.155 Pass
L 1 2412 99% 10.441 Pass
6dB 8.190 Pass
™1 1 M 6 2437 99% 10.441 Pass
6dB 8.096 Pass
H 1 2462 99% 10.386 Pass
6dB 16.290 Pass
L 1 2412 99% 16.529 Pass
6dB 16.643 Pass
1 M 6 2431 99% 16.589 Pass
6dB 16.493 Pass
™2 H 1 2462 99% 16.578 Pass
L 1 2412 6dB 16.629 Pass
99% 16.688 Pass
6dB 16.609 Pass
2 M 6 2431 99% 16.667 Pass
6dB 16.578 Pass
H 1 2462 99% 16.689 Pass
6dB 17.534 Pass
L 3 2412 99% 17.634 Pass
6dB 17.775 Pass
L M 6 2431 99% 17.725 Pass
6dB 17.610 Pass
TM3 H 9 2462 99% 17.664 Pass
6dB 17.759 Pass
L 3 2412 99% 17.714 Pass
2 6dB 17.818 Pass
6 2431 99% 17.710 Pass
H 9 2462 6dB 17.819 Pass
Report No: Confidential Information of Huawei. Pagel5, Total37
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Test . Channel | Channel | Frequency Bandwidth Measqred Result

> Chain " Bandwidth
condition Position | Number [MHZ] Type [MHZ]

99% 17.734 Pass

6dB 36.244 Pass

L 3 2422 99% 35.970 Pass

6dB 36.287 Pass

1 M 6 2431 99% 36.079 Pass

6dB 36.246 Pass

™4 H 9 2452 99% 35.999 Pass

L 3 2492 6dB 36.044 Pass

99% 35.993 Pass

6dB 36.137 Pass

2 M 6 2431 99% 35.949 Pass

6dB 36.513 Pass

H 9 2452 99% 36.067 Pass

6dB 17.792 Pass

L L 2412 99% 17.722 Pass

6dB 17.832 Pass

1 M 6 2431 99% 17.734 Pass

6dB 17.657 Pass

™5 H 1 2462 99% 17.706 Pass

L 1 2412 6dB 17.793 Pass

99% 17.788 Pass

6dB 17.759 Pass

2 M 6 2431 99% 17.756 Pass

6dB 17.771 Pass

H 1 2462 99% 17.791 Pass

6dB 36.139 Pass

L 3 2422 99% 36.039 Pass

6dB 36.287 Pass

1 M 6 2437 99% 36.079 Pass

6dB 35.964 Pass

™6 H 9 2452 99% 36.023 Pass

L 3 2492 6dB 36.162 Pass

99% 36.207 Pass

6dB 36.312 Pass

2 M 6 2437 99% 36.110 Pass

6dB 36.369 Pass

H 9 2452 99% 36.175 Pass

7.1.5 Conclusion

The equipment PASSED the requirement of this clause.

For the measurement results refer to appendix A.
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7.2 Peak output power

7.2.1 Test Conditions

Table 16 Test Conditions

Preconditioning: 0.5 hour

Measured at: Antenna connector

Ambient temperature: 25°C

Relative humidity: 55%

Test Configurations: TML/TM2/TM3/TM4/TM5/TM6 at channel No. L, M, H

7.2.2 Test Specifications and Limits

7.2.21 Specification

CFR 47 (FCC) part 15.247 (b) (3) and KDB 558074

7.2.2.2 Supporting Standards

Table 17 Supporting Standards:

ANSI C63.10-2009 American National Standard for Testing Unlicensed Wireless Devices

7.2.2.3 Limits

Comply with part 15.247 (b) (3), for systems using digital modulation in the 902-928 MHz, 2400-2483.5
MHz, and 5725-5850 MHz bands: 1 Watt. As an alternative to a peak power measurement, compliance
with the one Watt limit can be based on a measurement of the maximum conducted output power.
Maximum Conducted Output Power is defined as the total transmit power delivered to all antennas and
antenna elements averaged across all symbols in the signaling alphabet when the transmitter is
operating at its maximum power control level. Power must be summed across all antennas and
antenna elements. The average must not include any time intervals during which the transmitter is off
or is transmitting at a reduced power level.

Table 18 Limits

2.4GHz and 5.8GHz system using digital modulation | 1 Watt/30 dBm

7.2.3 Test Method and Setup

(a) Connect test port of EUT to spectrum analyzer.

Report No: Confidential Information of Huawei. Pagel7, Total37
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(b) Set the EUT to transmit maximum output power.
(c) Then set the EUT to transmit at high, middle and low frequency and measure the conducted output
power separately.

Test setup
Spectrum Power
Analyzer | 4 EUT | Supply
FSQ31
I Console
Computer

Figure 2. Test Set-up

7.2.4 Measurement Results

Table 19 Measurement Results

Channe
Test . Channel | Frequenc Meas. Level .
condition CInIT. I . Number [I\chHz] ’ (Cond.) [dBm] | fe 53] st
Position

L 1 2412 25.45 <30 Pass
™1 1 M 6 2437 26.00 <30 Pass
H 11 2462 25.70 <30 Pass
L 1 2412 26.45 <30 Pass
1 M 6 2437 27.37 <30 Pass
™2 H 11 2462 26.54 <30 Pass
L 1 2412 25.57 <30 Pass
2 M 6 2437 26.41 <30 Pass
H 11 2462 25.63 <30 Pass
L 1 2412 26.14 <30 Pass
1 M 6 2437 26.88 <30 Pass
™3 H 11 2462 26.35 <30 Pass
L 1 2412 25.30 <30 Pass
2 M 6 2437 26.26 <30 Pass
H 11 2462 25.39 <30 Pass
L 3 2422 25.91 <30 Pass
1 M 6 2437 25.93 <30 Pass
™4 H 9 2452 25.56 <30 Pass
L 3 2422 24.73 <30 Pass
2 M 6 2437 25.07 <30 Pass
H 9 2452 24.64 <30 Pass

L 1 2412 24.33

TM5 1 M 6 2437 25.22

H 11 2462 24.31
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Channe
Test . Channel | Frequenc Meas. Level —
condition | CMan o 1 Number [lale] ’ (Cond.) [dBm] | HMit[dBm] | Result
osition
L 1 2412 23.78
2 L 6 2437 24.49
M 11 2462 23.99
H 1 2412 27.07 <30 Pass
1+2 L 6 2437 27.88 <30 Pass
M 11 2462 27.16 <30 Pass
H 3 2422 23.98
1 L 6 2437 23.99
M 9 2452 23.67
H 3 2422 23.50
TM6 2 L 6 2437 23.76
M 9 2452 23.42
H 3 2422 26.76 <30 Pass
1+2 L 6 2437 26.89 <30 Pass
M 9 2452 26.56 <30 Pass

7.2.5 Conclusion

The equipment PASSED the requirement of this clause.
For the measurement results refer to appendix B.
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7.3 Band edge spurious emission

7.3.1 Test Conditions

Table 20 Test Conditions

Preconditioning: 0.5 hour

Measured at: Antenna connector

Ambient temperature: 25°C

Relative humidity: 55%

Test Configurations: TML/TM2/TM3/TM4/TM5/TM6 at channel No. B, T

7.3.2 Test Specifications and Limits

7.3.21 Specification

CFR 47 (FCC) part 15.247(d) and KDB 558074

7.3.2.2 Supporting Standards

Table 21 Supporting Standards:

ANSI C63.10-2009 American National Standard for Testing Unlicensed Wireless Devices

7.3.2.3 Limits

Comply with part 15.247 (d), in any 100 kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within
the band that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak conducted
power limits. If the transmitter complies with the conducted power limits based on the use of RMS
averaging over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the general limits
specified in Section 15.209(a) is not required.

Table 22 Limits

Band edge spurious: 20 dBc/100kHz
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7.3.3 Test Method and Setup

(a) Connect test port of EUT to spectrum analyzer
(b) Set the EUT to transmit maximum output power at 2.4GHz

(c) Then set the EUT to transmit at high, low frequency and measure the conducted band edge
spurious separately.
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Test setup
Spectrum Power
Analyzer |« EUT e Supply
E4440A
I Console
Computer
Figure 3. Test Set-up
7.3.4 Measurement Results
Table 23 Measurement Results
Channe Carrier Max. o
co-r:gﬁiton Chain gg:ﬂigil I Fre[:&llJ_Iezr]\cy Power Spurious [Ia'énr:] Result
Number [dBm] Level [dBm]
™1 1 pr Edge 1 2412 10.67 -35.51 -9.3 Pass
High Edge 11 2462 11.50 -31.43 -8.5 Pass
1 Low Edge 1 2412 5.84 -26.58 -14.2 Pass
™2 High Edge 11 2462 5.89 -20.23 -14.1 Pass
5 Low Edge 1 2412 4.75 -25.96 -15.2 Pass
High Edge 11 2462 4.72 -20.55 -15.3 Pass
1 Low Edge 1 2412 5.24 -26.37 -14.8 Pass
™3 High Edge 11 2462 5.41 -20.75 -14.6 Pass
5 Low Edge 1 2412 4.20 -26.43 -15.8 Pass
High Edge 11 2462 4.50 -21.01 -15.5 Pass
1 Low Edge 3 2422 2.32 -26.18 -17.7 Pass
™4 High Edge 9 2452 2.49 -24.40 -17.5 Pass
5 Low Edge 3 2422 0.95 -25.20 -19.0 Pass
High Edge 9 2452 1.69 -24.46 -18.3 Pass
1 Low Edge 1 2412 3.90 -29.01 -16.1 Pass
™S High Edge 11 2462 3.66 -22.13 -16.3 Pass
5 Low Edge 1 2412 3.21 -27.90 -16.8 Pass
High Edge 11 2462 2.74 -22.56 -17.3 Pass
1 Low Edge 3 2422 0.69 -27.83 -19.3 Pass
™6 High Edge 9 2452 0.99 -27.67 -19.0 Pass
5 Low Edge 3 2422 0.12 -25.99 -19.9 Pass
High Edge 9 2452 0.25 -25.14 -19.8 Pass

7.3.5 Conclusion

The equipment PASSED the requirement of this clause.

For the measurement results refer to appendix C.
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7.4 Conducted RF spurious

7.4.1 Test Conditions

Table 24 Test Conditions

Preconditioning: 0.5 hour

Measured at: Antenna connector

Ambient temperature: 25°C

Relative humidity: 55%

Test Configurations: TML/TM2/TM3/TM4/TM5/TM6 at channel No. L, M, H

7.4.2 Test Specifications and Limits

7.4.2.1 Specification

CFR 47 (FCC) part 15.247 (d) and KDB 558074

7.4.2.2 Supporting Standards

Table 25 Supporting Standards:

ANSI C63.10-2009 American National Standard for Testing Unlicensed Wireless Devices

7.4.2.3 Limits

Comply with part 15.247 (d), in any 100 kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within
the band that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak conducted
power limits. If the transmitter complies with the conducted power limits based on the use of RMS
averaging over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the general limits
specified in Section 15.209(a) is not required.

Table 26 Limits

Band edge spurious: 20 dBc/100kHz
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7.4.3 Test Method and Setup

(a) Connect test port of EUT to spectrum analyzer
(b) Set the EUT to transmit maximum output power at 2.4GHz .

(c) Then set the EUT to transmit at high, middle and low frequency and measure the conducted band
edge spurious separately.
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Test setup
Spectrum Power
Analyzer |« EUT e Supply
E4440A
I Console
Computer
Figure 4. Test Set-up
7.4.4 Measurement Results
Table 27 Measurement Results
Test Carrier Carrier Max. .
co-rl;(ej);;[on Chain Frequency ChNagneI Frequency Power Spurious [Iag:::] Result
Range ) [MHZ] [dBm] Level [dBm]
9KHz-26GHz 1 2412 11.96 -33.40 -3.2 Pass
™1 1 9KHz-26GHz 6 2437 15.87 -34.22 -2.2 Pass
9KHz-26GHz 11 2462 16.80 -33.23 -2.8 Pass
9KHz-26GHz 1 2412 13.54 -44.31 -6.5 Pass
1 9KHz-26GHz 6 2437 12.85 -33.59 -5.7 Pass
™2 9KHz-26GHz 11 2462 13.37 -33.10 -5.9 Pass
9KHz-26GHz 1 2412 12.42 -43.04 -7.1 Pass
2 9KHz-26GHz 6 2437 12.48 -43.81 -7.3 Pass
9KHz-26GHz 11 2462 11.92 -42.85 -6.7 Pass
9KHz-26GHz 1 2412 13.06 -42.99 -6.9 Pass
1 9KHz-26GHz 6 2437 12.96 -33.35 -5.3 Pass
™3 9KHz-26GHz 11 2462 14.71 -33.56 -5.6 Pass
9KHz-26GHz 1 2412 10.55 -33.10 -8.4 Pass
2 9KHz-26GHz 6 2437 11.87 -33.19 -6.9 Pass
9KHz-26GHz 11 2462 10.75 -34.50 -7.7 Pass
9KHz-26GHz 3 2422 8.79 -44.46 -9.1 Pass
1 9KHz-26GHz 6 2437 8.47 -43.91 -9.4 Pass
™4 9KHz-26GHz 9 2452 8.86 -44.29 -9.8 Pass
9KHz-26GHz 3 2422 7.93 -44.03 -10.1 | Pass
2 9KHz-26GHz 6 2437 8.84 -43.30 -8.1 Pass
9KHz-26GHz 9 2452 8.40 -42.37 -9.4 Pass
9KHz-26GHz 1 2412 9.93 -42.65 -8.8 Pass
1 9KHz-26GHz 6 2437 12.10 -42.39 -8.2 Pass
™5 9KHz-26GHz 11 2462 11.70 -44.54 -11.9 | Pass
9KHz-26GHz 1 2412 9.18 -43.83 -7.9 Pass
2 9KHz-26GHz 6 2437 10.35 -45.06 -7.9 Pass
9KHz-26GHz 11 2462 10.28 -44.89 -11.9 | Pass
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Test Test Channel Carrier Carrier Ma_x. Limit
condition Frequency No. Frequency Power Spurious [dBm] Result
Range [MHZ] [dBm] Level [dBm]
9KHz-26GHz 3 2422 9.06 -43.98 -11.9 | Pass
9KHz-26GHz 6 2437 4.83 -42.88 -11.6 | Pass
™6 9KHz-26GHz 9 2452 5.28 -44.31 -10.8 | Pass
9KHz-26GHz 3 2422 6.72 -43.14 -11.1 | Pass
9KHz-26GHz 6 2437 8.14 -47.26 -11.9 | Pass
9KHz-26GHz 9 2452 5.33 -44.02 -11.4 | Pass

7.4.5 Conclusion

The equipment PASSED the requirement of this clause.
For the measurement results refer to appendix D.
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7.5Power spectral density

7.5.1 Test Conditions

Table 28 Test Conditions

Preconditioning: 0.5 hour

Measured at: Antenna connector

Ambient temperature: 25°C

Relative humidity: 55%

Test Configurations: TML/TM2/TM3/TM4/TM5/TM6 at channel No. L, M, H

7.5.2 Test Specifications and Limits

7.5.21 Specification

CFR 47 (FCC) part 15.247 () and KDB 558074

7.5.2.2 Supporting Standards

Table 29 Supporting Standards:

ANSI C63.10-2009 American National Standard for Testing Unlicensed Wireless Devices

7.5.2.3 Limits

Comply with part 15.247 (e), For digitally modulated systems, the power spectral density conducted
from the intentional radiator to the antenna shall not be greater than 8 dBm in any 3 kHz band during
any time interval of continuous transmission. The same method of determining the conducted output
power shall be used to determine the power spectral density.

Table 30 Limits

Band edge spurious: 8 dBm/3kHz

7.5.3 Test Method and Setup

(a) Connect test port of EUT to spectrum analyzer

(b) Set the EUT to transmit maximum output power at 2.4GHz.

(c) Then set the EUT to transmit at high, middle and low frequency and measure the conducted band
edge spurious separately.
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Test setup
Spectrum Power
Analyzer |« EUT e Supply
E4440A
I Console
Computer
Figure 5. Test Set-up
7.5.4 Measurement Results
Table 31 Measurement Results
Test . CInTiE Channel | Frequency sigsiliet P°".Vef _—
o Chain I spectral density | Limit [dBm] Result
condition " Number [MHZz]
Position [dBm]
L 1 2412 -3.13 <8 Pass
™1 1 M 6 2437 -2.11 <8 Pass
H 11 2462 -2.21 <8 Pass
L 1 2412 -8.16 <8 Pass
1 M 6 2437 -7.01 <8 Pass
™2 H 11 2462 -7.50 <8 Pass
L 1 2412 -8.68 <8 Pass
2 M 6 2437 -9.33 <8 Pass
H 11 2462 -9.14 <8 Pass
L 1 2412 -10.08 <8 Pass
1 M 6 2437 -9.33 <8 Pass
™3 H 11 2462 -9.53 <8 Pass
L 1 2412 -10.67 <8 Pass
2 M 6 2437 -10.92 <8 Pass
H 11 2462 -13.24 <8 Pass
L 3 2422 -14.35 <8 Pass
1 M 6 2437 -14.63 <8 Pass
™4 H 9 2452 -14.60 <8 Pass
L 3 2422 -15.50 <8 Pass
2 M 6 2437 -15.09 <8 Pass
H 9 2452 -15.32 <8 Pass
L 1 2412 -12.14
1 M 6 2437 -11.52
H 11 2462 -12.18
M5 L 1 2412 -12.38
2 M 6 2437 -11.56
H 11 2462 -12.54
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Test . CIELTE Channel | Frequency MEEELIEE P°".Vef _—
. Chain I spectral density | Limit [dBm] Result
condition o Number [MHZz]
Position [dBm]
L 1 2412 -9.25 <8 Pass
1+2 M 6 2437 -8.53 <8 Pass
H 11 2462 -9.35 <8 Pass
L 3 2422 -16.59
1 M 6 2437 -16.91
H 9 2452 -16.62
L 3 2422 -18.37
TM6 2 M 6 2437 -20.26
H 9 2452 -18.17
L 3 2422 -14.38 <8 Pass
1+2 M 6 2437 -15.26 <8 Pass
H 9 2452 -14.32 <8 Pass
7.5.5 Conclusion
The equipment PASSED the requirement of this clause.
For the measurement results refer to appendix E.
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7.6 Radiated spurious emission & spurious in restricted band

7.6.1 Test Conditions

Table 32 Test Conditions

Preconditioning: 0.5 hour

Measured at: enclosure

Ambient temperature: 25.°C

Relative humidity: 55%

Test Configurations: TML/TM2/TM3/TM4/TM5/TM6 at channel No. L, M, H

7.6.2 Test Specifications and Limits

7.6.2.1 Specification

CFR 47 (FCC) part 15.247 (d), 15.205 & 15.209 and KDB 558074

7.6.2.2 Supporting Standards

Table 33 Supporting Standards:

ANSI| C63.10-2009

American National Standard for Testing Unlicensed Wireless Devices

7.6.2.3 Limits

According to E)art 15.247 (d) / 15.205 & 15.209, all spurious emission in the frequency range from
30MHz to 10™ harmonics of carrier frequency should be meet the requirement of following table.

Table 34 Limits

Frequency Field Strength Field Strength Measurement Distance Detector
(MHz) (uV/im) (dBpV/m) (meters)

0.009 - 0.490 2400/F(kHz) 20*Ig(2400/F(kHz)) 300 QP
0.490 - 1.705 | 24000/F(kHz) | 20*Ig(24000/F(kHz)) 30 QP
1.705 - 30 30 29.5 30 QP
30-88 100 40 3 QP
88 — 216 150 43.5 3 QP
216 — 960 200 46 3 QP
960 -1000 500 54 3 QP
Above 1000 500 54 3 AV
Above 1000 500 74 3 PK

Report No: Confidential Information of Huawei. Page30, Total37

SYBH(Z-RF)004092012-2008

No Distribution without Written Permission




‘ FCC Test Report of B890-66
\!-} ré FCC ID:QISB890

Huawel  IC: 6369A-B890

In addition, radiated emissions which fall in the restricted bands, as defined in Section 15.205(a), also
should comply with the radiated emission limits specified in Section 15.209(a)(above table 42).

7.6.3 Test Method and Setup

The test site semi-anechoic chamber has met the requirement of NSA tolerance 4dB according to the
standards: ANSI C63.10 (2009). The EUT was set-up on insulator 80cm above the Ground Plane. The
set-up and test methods were according to ANSI C63.10.The Radiated Disturbance measurements
were made using a Rohde and Schwarz Test Receiver and control software.

A preliminary scan and a final scan of the emissions were made by using test script of software; the
emissions were measured using a Quasi-Peak Detector below 1GHz, and AV detector above 1GHz.
The maximal emission value was acquired by adjusting the antenna height, polarisation and turntable
azimuth in accordance with the software setup. Normally, the height range of antenna was 1m to 4m,
and the azimuth range of turntable was 0°to 360°.The receive antenna has two polarizations V and H.

A portable or small unlicensed wireless device shall be placed on a non-metallic test fixture or other
nonmetallic support during testing. The supporting fixture shall permit orientation of the EUT in each of
three orthogonal (x, y, z) axis positions such that emissions from the EUT are maximized.

The EUT communicates with the BTS simulator through Air interface. The EUT operated on the typical
channel.

Measurement bandwidth: 30 MHz — 1000 MHz: 120 kHz
Measurement bandwidth: 1000 MHz — 10™ Carrier Frequency: 1 MHz

Test set up

Semi anechoic chamber

Test
Antenna

T >| | ‘ ‘ Receiver

Figure 6. Test Set up
7.6.4 Measurement Results

Note 1: The following measurement results exceed the limit line is the carrier frequency.
Note 2: This test was carried out in all test modes, here only the worst test result was shown.

Test Channel Carrier Measured Result
condition No. Frequency [MHZz]
™1 1 2412 Refer to Appendix F Pass
6 2437 Refer to Appendix F Pass
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11 2462 Refer to Appendix F Pass
1 2412 Refer to Appendix F Pass
T™M2 6 2437 Refer to Appendix F Pass
11 2462 Refer to Appendix F Pass
1 2412 Refer to Appendix F Pass
TM3 6 2437 Refer to Appendix F Pass
11 2462 Refer to Appendix F Pass
3 2422 Refer to Appendix F Pass
T™4 6 2437 Refer to Appendix F Pass
9 2452 Refer to Appendix F Pass
1 2412 Refer to Appendix F Pass
TM5 6 2437 Refer to Appendix F Pass
11 2462 Refer to Appendix F Pass
3 2422 Refer to Appendix F Pass
TM6 6 2437 Refer to Appendix F Pass
9 2452 Refer to Appendix F Pass

7.6.5 Conclusion

The equipment PASSED the requirement of this clause.

For the measurement results refer to appendix F.
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7.7 Conducted Emission at Power Port

7.7.1 Test Conditions

Table 35 Test Conditions

Preconditioning: 0.5 hour

Measured at: Power port

Ambient temperature: 25.°C

Relative humidity: 55%

Test Configurations: TM1 at channel No. M

7.7.2 Test Specifications and Limits

7.7.2.1 Specification

CFR 47 (FCC) part 15.207 and KDB 558074

7.7.2.2 Supporting Standards

Table 36 Supporting Standards:

ANSI C63.10-2009 American National Standard for Testing Unlicensed Wireless Devices

7.7.2.3 Limits

Comply with part15.207, conducted emission must meet the requirement of following table.
Table 37 Limits

Frequency of Emission Conducted Limit (dBuV)
(MH2z)

Quasi-peak Average
0.15-0.5 66 to 56 * 56 to 46 *
0.5-5 56 46
5-30 60 50

Note: * Decreases with the logarithm of the frequency.

7.7.3 Test Method and Setup

The Table-top EUT was placed upon a non-metallic table 0.8 m above the horizontal metal reference
ground plane. EUT was connected to LISN and LISN was connected to reference Ground Plane. EUT
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was 80cm from LISN. The set-up and test methods were according to ANSI C63.10: 2009.

Conducted Disturbance at AC Port measurements were undertaken on the Land N Lines. The

emissions were measured using a Quasi-Peak Detector and Average Detector.

The EUT communicates with the BTS simulator through Air interface, the BTS simulator controls the
Wireless Modem to transmitter the maximum power which defined in specification of product. The

Wireless Modem operated on the typical channel.

Measurement bandwidth (RBW) for 150kHz to 30 MHz: 9 kHz;

Test Set-up

The EUT was set in the screened chamber and operated under nominal conditions.

Air interface

Wireless Power
Communication [« ----- » EUT |«—>| LISN e supply
tester
Receiver
Figure 7. Test Set-up
7.7.4 Measurement Results
Table 38 MEASUREMENT RESULT:QP DECTER
Frequency Level Transd Limit Margin Line PE
MHz dBuv dB dBuv dB
0.173953 51.1 9.7 64.8 13.7 L1 FLO
0.437820 44.4 9.7 57.1 12.7 L1 FLO
2.203324 37.8 9.7 56.0 18.2 N FLO
8.865570 40.2 9.9 60.0 19.8 N FLO
16.227348 38.9 10.0 60.0 21.1 L1 FLO
23.128856 38.4 10.2 60.0 21.6 N FLO
Table 39 MEASUREMENT RESULT:AV DECTER
Frequency Level Transd Limit Margin Line PE
MHz dBuv dB dBuv dB
0.169120 40.1 9.7 55.0 14.9 L1 FLO
0.435256 35.5 9.7 47.2 11.7 L1 FLO
2.208416 26.5 9.7 46.0 19.5 L1 FLO
9.014655 35.1 9.9 50.0 14.9 N FLO
16.472333 31.1 10.1 50.0 18.9 L1 FLO
23.130608 34.1 10.2 50.0 15.9 L1 FLO
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7.7.5 Conclusion

The equipment PASSED the requirement of this clause.
For the measurement results refer to appendix G.
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8 System Measurement Uncertainty

For a 95% confidence level, the measurement expanded uncertainties for defined systems, in accordance
with the recommendations of ISO 17025 as following:

Table 40 System Measurement Uncertainty

ltems Extended Uncertainty
Bandwidth measurement Magnitude (%) U=0.2%; k=2
Peak output power Power(dBm) U=0.39dB; k=2
Band edge compliance Disturbance Power(dBm) U=2.0dB; k=2
measurement
Conducted RF spurious Disturbance Power(dBm) U=0.4dB; k=2
Power spectral density Disturbance Power(dBm) U=0.4dB; k=2
Radiated spurious emission & Field strength (dBuV/m) U=4.1dB; k=2
Radiated restricted band U=4.1dB; k=2
measurement
Conducted emission test for power Disturbance Voltage(dBuV) U=3.4dB; k=2
port
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9 Appendices

Appendix A Measurement Results Bandwidth measurement
Appendix B Measurement Results Peak output power
Appendix C Measurement Results Band edge compliance measurement
Appendix D Measurement Results Conducted RF spurious
Appendix E Measurement Results Power spectral density
Appendix F Measurement Results Radiated spurious emission
Appendix G Measurement Results Receiver Spurious Emissions
Appendix H Measurement Results Conducted emission test for power port
Appendix | Photos of Test Setup
The END
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Appendix A

Bandwidth measurement

According to FCC Part 15.247 (a) (2) & RSS-210
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TESTING

TM1 Chain 1
Channel 01

% Agilent R T |Freq/Channel

Center Freq
24126086008 GHz

Ch Freq 2.412 GHz Trig Free
Decupied Bandwidth

StartFreq
240100080 GHz

Stop Freq
242300080 GHz

CF Step
| 2.20000000 MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

I 2

#YBH 2.2 MHz

— - = - - _ - Signal Track
Occupied Bandwidth Occ BH % Pwr 2 O 0ff

10.4410 MH xdB -

Transmit Freq Error :Hz

% dB Bandwidth
Copyright 2000-2008 Agilent Technologies
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TESTING

Channel 06

- Agilent R T |Freq/Channel

]
Ch Freq 2.437 GHz Trig Free

Occupied Bandwidth I

Center Freq
243700080 GHz

Start Freq
2. 42680080 GHz

Stop Freq
2. 44500080 GHz

CF Step
2.20080080 MHz
Ruto Man

Freq Offset
B.ARBARAGE Hz

5Hz
i z #UBH 2.2 MHz ¥Sweep 1 ms
i i . Signal Track
Occupied Bandwidth Occ BH % Pwr > 7 || ot
10.4411 MHz x dB  -6.00 dB

Transmit Freq Error z
% B Bandwidth :

File Operation Status. C:PICTURE.GIF file
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TESTING

Channel 11

- Agilent R T |Freq/Channel

]
Ch Freq 2.462 GHz Trig Free

Occupied Bandwidth I

Center Freq
246208088 GHz

Start Freq
245186888 GHz

#Atten 46 dB Stop Freq
-2 Gttt S R Wt 7 2.47300900 CHz

CF Step
2.20080080 MHz
Ruto Man

Freq Offset
B.ARBARAGE Hz

T
i z #UBH 2.2 MHz ¥Sweep 1 ms
[ i . Signal Track
Occupied Bandwidth Occ BH % Pwr a o Ot
10.3858 MH x dB  -6.00 dB

Transmit Freq Error
¥ dB Bandwidth

File Operation Status. C:PICTURE.GIF file
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TESTING

TM2 Chain 1&2
Channel 01
Chain 1

- Agilent R T |Freq/Channel
e
Ch Freq 2.412 GHz Trig Free| ,oonter Fred
Occupied Bandwidth I
Start Freq
2481860808 GHz
dBm #Atten 48 dB
u s Stop Freq
O P e e YT e e e S R 9 2.42300000 GHz
x W,
- CF Step
| 220080000 MHz
Ruto Man
Freq Offset

nter 2.412 SHz B.A0000808 Hz
z #VEW 2.2 MHz #3Sweep 1 ms
: . - Signal Track
Occupied Bandwidth Occ BH % Pwr A o 0Ff
16.5286 X dB -

Transmit Freq Error

¥ dB Bandwidth
Copyright 2000-20808 Agilent Technologies
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TESTING

Chain 2

- Agilent R T |Freq/Channel

]
Ch Freq 2.412 GHz Trig Free

Occupied Bandwidth I

Center Freq
241208080 GHz

Start Freq
2481860808 GHz

Stop Freq
242300080 GHz

{ CF Step
2.20080080 MHz
Ruto Man

Freq Offset
B.ARBARAGE Hz

#UBH 2.2 MHz ¥Sweep 1 ms (

: . - Signal Track
upied Bandwidth Occ BH % Pwr 00 7 (Haly 0ff

16.6884 MHz x db

Transmit Freq Error
¥ dB Bandwidth

Undefined header
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TESTING

Channel 06
Chain 1

- Agilent R T |Freq/Channel

]
Ch Freq 2.437 GHz Trig Free

Occupied Bandwidth I

Center Freq
243700080 GHz

Start Freq
2. 42680080 GHz

Stop Freq
2. 44500080 GHz

~ CF Step
| 2.20000800 MHz
Ruto Man

Freq Offset
B.ARBARAGE Hz

#5weep 1 ms

: = - - Signal Track
Occ Bandwidth Occ BH % Pwr 00 7 (Haly 0ff

16.5888 M x db

Transmit Freq Error 1 kHz
¥ dB Bandwidth G MHz

File Operation Status. C:PICTURE.GIF file saved
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TESTING

Chain 2

- Agilent R T |Freq/Channel

|
n Center Freq
Ch Freq 2.437 GHz Trig Free 5 43706000 GHz

Occupied Bandwidth I
Start Freq
242600080 GHz
#Atten 40 dB

s Stop Freq
3 ?q....-._-.__._‘..._.._.:.,.._....-4,__..,..._,,,_._,,_.t,.,_.,t._H___,,....;.-.rqH‘._.-‘..._.,.‘__L_.,.,‘,.._+_..,.,.ﬂ-._,‘_._._._.__--.--.? e 2. 445808608 SHz
CF Step
2. 2BRBA080 MHz
Ruto Man
Freq Offset

B.0000eaaa  Hz

5Hz
i z $UBH 2.2 MHz #Sneep 1 mis
[ i . Signal Track
Occupied Bandwidth Occ BH % Pwr a o Ot
16.6660 MHz x dB  -6.00 dB

Transmit Freq Error

¥ dB Bandwidth
Copyright 2000-20808 Agilent Technologies
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FCC Test Report of B890-66
‘S% FCC ID:QISB890

HuAawel IC: 6369A-B890

TESTING

Channel 11
Chain 1

- Agilent R T |Freq/Channel
]

Ch Freq 2.462 GHz Trig Free
Occupied Bandwidth

Center Freq
246208088 GHz

Start Freq
245186888 GHz

Stop Freq
247308080 GHz

CF Step
| 2.20000000 MHz
Ruto Man

Freq Offset
B.ARBARAGE Hz

#UBH 2.2 MHz ¥Sweep 1 ms (

: = - - Signal Track
Occ Bandwidth Occ BH % Pwr 00 7 (Haly 0ff

16.5777 MHz x db

Transmit Freq Error .815 kH:
¥ dB Bandwidth 5.493 MHz

File Operation Status. C:PICTURE.GIF file
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FCC Test Report of B890-66
‘S% FCC ID:QISB890

HuAawel IC: 6369A-B890

TESTING

Chain 2

- Agilent R T |Freq/Channel
|
. Center Freq
Ch Freq 2.462 GHz Trig Free 5 46200000 GHz
Occupied Bandwidth I
Start Freq
245188080 GHz
Stop Freq
- --.-,._r-..__._.,_.-.-..—.,,..,..-.-.—.-h? [’ 2.4?3@@@@@ GHZ
T CF Step
2. 2BRBA080 MHz
Ruto Man
Freq Offset

B.0000eaaa  Hz

#UBH 2.2 MHz ¥Sweep 1 ms (

: = - - Signal Track
Occ Bandwidth Occ BH % Pwr 00 7 (Haly 0ff

16.6888 x db

Transmit Freq Error . H:
¥ dB Bandwidth 5.578 MHz

Copyright 2000-20808 Agilent Technologies

Report No: Confidential Information of Huawei. Pagel0, Total34
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FCC Test Report of B890-66
‘S% FCC ID:QISB890

HuAawel IC: 6369A-B890

TESTING

TM3 Chain 1&2
Channel 01
Chain 1

- Agilent R T |Freq/Channel
]

Ch Freq 2.412 GHz Trig Free
Occupied Bandwidth

Center Freq
241208080 GHz

Start Freq
2481860808 GHz

Stop Freq
242300080 GHz

CF Step
2.20000000 MHz
Ruto Man

Freq Offset
B.ARBARAGE Hz

» Signal Track
Occ BH % Pwr A0 % | Wy Off

¥ dB

Transmit Freq Error =
% dB Bandwidth 7.53 z

File Operation Status. C:PICTURE.GIF file
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FCC Test Report of B890-66
‘S% FCC ID:QISB890

HuAawel IC: 6369A-B890

TESTING

Chain 2

- Agilent R T |Freg/Channel

]
Ch Freq 2.412 GHz Trig Free

Occupied Bandwidth I

Center Freq
241200080 GHz

Start Freq
248186880 GHz

Stop Freq
242308080 GHz

CF Step
2.20008080 MHz
Ruto Man

Freq Offset
B.ARGABAGE Hz

Signal Track
On 0ff

Transmit Freq Error
¥ dB Bandwidth

File Operation Status. C:PICTURE.GIF file
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SYBH(Z-RF)004092012-2008 No Distribution without Written Permission



FCC Test Report of B890-66
‘S% FCC ID:QISB890
HuAawel IC: 6369A-B890

TESTING

Channel 06
Chain 1

- Agilent R T |Freq/Channel
|

. Center Freq
Ch Freq 2.437 GHz Trig Free 5 43706000 GHz

Occupied Bandwidth I
Start Freq
242600080 GHz

#Atten 40 dB

s Stop Freq
B e e e N s e e v P 2. 44800000 GHz

I"fr--
Py | CF Step
2. 2BRBA080 MHz
Ruto Man
Freq Offset

B.0000eaaa  Hz

: |:5:"

#3weep 1 ms (

- - - - Signal Track
Occupied Bandwidth Occ BH % Pwr o o 0ff

17.7251 M x db

Transmit Freq Error
¥ dB Bandwidth

File Operation Status. C:PICTURE.GIF file
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FCC Test Report of B890-66
‘S% FCC ID:QISB890

HuAawel IC: 6369A-B890

TESTING

Chain 2

% Agilent R T |Freg/Channel

e
Ch Freq 2.437 GHz Trig Free | ,SSMter Freq

Occupied Bandwidth I
StartFreq
242600880 GHz
Em #Atten 40 dB

i " Stop Freq
Y .?'--"-'—"'-'-"'"‘J"—"*""—-""-"""""'"_'"'_'""""‘-""""'-'"'—-.,I_,J-"'"""""""""""'_'""1"""""r‘-""'-‘-"'-‘-‘t-‘-"‘-'-*-.-' '_.L_._"_F‘_,.._‘Qlll.l P 2 4 48@@@@@ GHZ
CF Step
2. 2RARBAaaAa MHz
Auto Man
Freq Offset

9.00000000 Hz
#YBH 2.2 MHz

: X - Signal Track
Occupied Bandwidth Occ BH % PWr ol 0ff

17.70398 MHz * db

Transmit Freq Error kHz
% B Bandwidth MHz

Copyright 2000-2008 Agilent Technologies
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FCC Test Report of B890-66
‘S% FCC ID:QISB890
HuAawel IC: 6369A-B890

TESTING

Channel 11
Chain 1

- Agilent R T |Freq/Channel
]

Ch Freq 2.462 GHz Trig Free
Occupied Bandwidth

Center Freq
246208088 GHz

Start Freq
245186888 GHz

dBm #Htten 40 dB
Stop Freq
% ?‘;.-.-_--.._r-.‘._.—,_.*,.-._._-—,-.__-,|-.-.,L._‘1,..~|..-.....g-.-_,-__‘b-..ru_A.-‘f._.---,___I.l‘ r‘-"""""""""" _,.r_r.--._.-'|.r._-.-,‘J-,-p."..-..,_-.-.qr..-.___, Ty ? 2 . 4 :"' 3 EI E‘j E‘j Ia EI G H Z

CF Step
| 2.200000600 MHz
Ruto Man

Freq Offset
B.ARBARAGE Hz

#YBH 2.2 MHz

: : . Signal Track
cupied Bandwidth T () 0ff

17.6648 MHz

Transmit Freq Error -1 kHz

¥ dB Bandwidth
File Operation Status. C:PICTURE.GIF file
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FCC Test Report of B890-66
‘S% FCC ID:QISB890

HuAawel IC: 6369A-B890

TESTING

Chain 2

- Agilent R T |Freg/Channel

]
Ch Freq 2.462 GHz Trig Free

Occupied Bandwidth I

Center Freq
246200080 GHz

Start Freq
2451860888 GHz

Stop Freq
247308080 GHz

CF Step
2.20008080 MHz
Ruto Man

Freq Offset
B.ARGABAGE Hz

#WBH 2.2 MHz

- - - - Signal Track
Occupied Bandwidth Occ BH % Pwr Y 0 0ff

17.7339 MH x db

Transmit Freq Error :Hz

¥ dB Bandwidth
Copyright 2000-20808 Agilent Technologies
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FCC Test Report of B890-66
‘S% FCC ID:QISB890

HuAawel IC: 6369A-B890

TESTING

TM4 Chain 1&2

Channel 03
Chain 1

- Agilent R T |Freg/Channel

|
Ch Freq 2.422 Gz Trig Free| ,oonter Fred

Occupied Bandwidth I
Start Freq
2.39708080 GHz
Atten 48 dB
d Stop Freq
244708080 GHz
N ¢‘_._.'___.,__..-...-.\.-.-.-.__..,-...._-._-...--.-.-.-.-...--r.-..-.-....'r..r-..:.llll III,.__.-f.—.rt....._.._._._(.4.,..-......_..-..,_.._._,LMH_‘__‘__F___:_Q <

/ Y Y CF Step
Sewewa 000000000 Mz
Ruto Man
Freq Offset

B.000pBaaa  Hz

ver 5155 50 i
#R 1 kHz VBH 2.2 MHz

. X Signal Track

Occupied Bandwidth On 0ff

35.9699 MH

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-20808 Agilent Technologies
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FCC Test Report of B890-66
‘S% FCC ID:QISB890
HuAawel IC: 6369A-B890

TESTING

Chain 2

% Agilent R T |Freg/Channel

|
Ch Freq 2.422 GHz Trig Free| ,oonter Fred

Occupied Bandwidth I
StartFreq
239700860 GHz
Ftten 48 dB
" Stop Freq
244780880 GHz
7 S RO NUDUON S R —

_}I'II ‘r I'L(_ CF Step
t T Srow| 5.00000000 MHz
M= | Cuto Man
Freq Offset
B.OAREEREE Hz
: X - Signal Track
Occupied Bandwidth Occ BH % Puwr A o 0if

35.9927 MHz % db

Transmit Freq Error 7 kHz
% dB Bandwidth ;i

Copyright 2000-2008 Agilent Technologies

Report No: Confidential Information of Huawei. Pagel8, Total34
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FCC Test Report of B890-66
‘S% FCC ID:QISB890

HuAawel IC: 6369A-B890

TESTING

Channel 06
Chain 1

- Agilent R T |Freq/Channel

e
Ch Freq 2.437 GHz Trig Free| ,oonter Fred

Occupied Bandwidth I
Start Freq
241208080 GHz
#Atten 40 dB
s Stop Freq
_} ?‘+..-.«-._,.p..-,.‘-_.-..-.-d-.r-.-.--'-.-q.-..-1-‘n-'---"-"-'-""""'----'-'-—H.I1..‘r.-.J.--—'--r‘-"-—"'-"“'H-.-nr'h.-\'--.-.--"-'+----'--.-|-—-.-_-._.-l!¢_l~‘ é 2.462@@@@@ GHZ
.'r 5

CF Step
il 5.00000068 MHz
Ruto Man
Freq Offset

B.0000eaaa  Hz

VEW 4 MHz #5weep 1 ms

: = . - — Signal Track
Occupied Bandwidth Occ BH % Pwr On 0ff

36.8787 MHz x db

Transmit Freq Error lHz

% dB Bandwidth MHz
Copyright 2000-20808 Agilent Technologies
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FCC Test Report of B890-66
‘S% FCC ID:QISB890

HuAawel IC: 6369A-B890

TESTING

Chain 2

% Agilent R T |Freg/Channel

]
Ch Freq 2.437 GHz Trig Free

Occupied Bandwidth I

Center Freq
2. 43700080 GHz

StartFreq
241200080 GHz

Atten 48 dB
Stop Freq
246200080 GHz
, CF Step
5.AE0ARAAA MHz
| Auto Man

¢.—. S ST NIESNESTICE = X L I_._.-..--—-J._.-"t-----H-.-.-,.-.,-..-.J-1._._.-,'L.u.hnuir_.___1_,___.___¢‘
i - " &
|
¢
)

Freq Offset
B.A0000A68 Hz

Bl

m— ) = ; : = - Signal Track
Occupied Bandwidth Occ BH % Puwr By on 0if

35.9489 MHz % db

Transmit Freq Error . z
X B Bandwuidth 3 >

Copyright 2000-2008 Agilent Technologies
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FCC Test Report of B890-66
‘S% FCC ID:QISB890

HuAawel IC: 6369A-B890

TESTING

Channel 09

Chain 1

% Agilent R T |Freq/Channel

]
Ch Freq 2.452 GHz Trig Free

(Occupied Bandwidth I

Center Freq
245200080 GHz

StartFreq
242700080 GHz

Stop Freq
247 7ARAAA GHz
i CF Step

oo C.00006880 MHz

gl Auto Man

Freq Offset
B.A00E0AEE Hz

I 2

— - - - - Signal Track
Occupied Bandwidth Occ BH % Pwr 2 O 0ff

35.9988 MHz ® db

Transmit Fregq Error

% dB Bandwidth E
Copyright 2000-2008 Agilent Technologies
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FCC Test Report of B890-66
‘S% FCC ID:QISB890

HuAawel IC: 6369A-B890

TESTING

Chain 2

% Agilent R T |Freq/Channel
]

Ch Freq 2.452 GHz Trig Free
Occupied Bandwidth

Center Freq
245200080 GHz

Start Freq
242788080 GHz

Stop Freq
247706080 GHz

CF Step
— 00088000 MHz
s Auto Mar

Freq Offset
B.ARGABAGE Hz

Sweep 1 ms

- - - Signal Track
Occupied Bandwidth Occ BH % Pwr N O 0ff

36.0670 M x db

Transmit Freq Error 17.4¢
¥ dB Bandwidth

Copyright 2000-20808 Agilent Technologies
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FCC Test Report of B890-66
‘S% FCC ID:QISB890

HuAawel IC: 6369A-B890

TESTING

TM5 Chain 1&2

Channel 01

Chain 1

% Agilent R T |Freg/Channel

Center Freq

Ch Freq 2.412 GHz Trig Free| 5 1 onaaen Ghe

Occupied Bandwidth I

StartFreq
240108080 GHz

Stop Freq
242300080 GHz

oy CF Step
2.20000008 MHz
Auto Man

Freq Offset
B.A0000AEE Hz

- #\VBH 2.2 MHz #5weep 1 m:

- - - Signal Track
Occupied Bandwidth Occ BH 7 Pwr  99.00 / (Jfil 0ff

17.7223 MH * db

Transmit Freq Error 34 :Hz

% dB Bandwidth
File Operation $tatus. C:PICTURE.GIF file saved
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SYBH(Z-RF)004092012-2008 No Distribution without Written Permission



FCC Test Report of B890-66
‘S% FCC ID:QISB890

HuAawel IC: 6369A-B890

TESTING

Chain 2

- Agilent R T |Freg/Channel

]
Ch Freq 2.412 GHz Trig Free

Occupied Bandwidth I

Center Freq
241200080 GHz

Start Freq
248186880 GHz

#Atten 48 dB
Stop Freq
[T ST S e SO IS S D e S e S 242380800 CHz

I

e,

CF Step
2.20008080 MHz
Ruto Man

Freq Offset
B.ARGABAGE Hz

Signal Track
On 0ff

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-20808 Agilent Technologies
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FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWEI

Channel 06

Chain 1

- Agilent R

TESTING

T |Freq/Channel

Ch Freqg
Decupied Bandwidth

2.437 GHz

#YBH 2.2 MHz

#5neep 1 oms

Trig Free

Center Freq
2. 43700080 GHz

StartFreq
242600080 GHz

Stop Freq
2. 44300080 GHz

CF Step
220000000 MHz
Auto Man

Freq Offset
B.A0000A68 Hz

Occ BH £ Pwr
% dB

Occupied Bandwidth
17.7336 MH

Transmit Freq Error
% dB Bandwidth

Signal Track
On 0ff

Report No:
SYBH(Z-RF)004092012-2008

Confidential Information of Huawei.
No Distribution without Written Permission

Copyright 2000-2008 Agilent Technologies
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FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWEI

Chain 2

3 Agilent R

TESTING

T |Freq/Channel

Ch Freqg
Decupied Bandwidth

2.437 GHz

#YBH 2.2 MHz

Trig Free

e -

Center Freq
2. 43700080 GHz

StartFreq
242600080 GHz

Stop Freq
2. 445300080 GHz

< CF Step
220000000 MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Occ BH £ Pwr
% dB

Occupied Bandwidth
17.7558 MH
:Hz

Transmit Freq Error
% dB Bandwidth

Signal Track

On 0tf

Copyright 2000-2008 Agilent Technologies

Report No:
SYBH(Z-RF)004092012-2008

Confidential Information of Huawei.
No Distribution without Written Permission
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FCC Test Report of B890-66
‘S% FCC ID:QISB890

HuAawel IC: 6369A-B890

TESTING

Channel 11

Chain 1

% Agilent R T |Freq/Channel

S
Ch Freq 2462 GHz Trig Free

Occupied Bandwidth I

Center Freq
246200080 GHz

Start Freq
245186888 GHz

Stop Freq
247300080 GHz

| CF Step
2.20000008 MHz
Auto Man

Freq Offset

5155 56 B 0.00000088 Hz
#R z #WBH 2.2 MHz #3weep 1 ms
: . - Signal Track
Occupied Bandwidth Occ BH % Pwr O 0ff
17.7064 MHz x dB -6.00 dB

Transmit Freq Error

¥ dB Bandwidth
Copyright 2000-20808 Agilent Technologies
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HUAWEI

FCC ID:QISB890
IC: 6369A-B890

- Agilent

FCC Test Report of B890-66

Chain 2

TESTING

R T |Freq/Channel

Ch Freqg
Decupied Bandwidth

2.462 GHz

#YBH 2.2 MHz

#Sweep 1

Center Freq

Trig Free| 5 yeo0ma00 GHz

StartFreq
245100080 GHz

Stop Freq
247308080 GHz

CF Step
220000000 MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Occupied Bandwidth

Transmit Freq Error
% dB Bandwidth

17.7918 MHz

Occ BH £ Pwr
% dB

Signal Track
On 0tf

Copyright 2000-2008 Agilent Technologies

Report No:
SYBH(Z-RF)004092012-2008

Confidential Information of Huawei.

Page28, Total34
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FCC Test Report of B890-66
‘S% FCC ID:QISB890

HuAawel IC: 6369A-B890

TESTING

TM6 Chain 1&2

Channel 03

Chain 1

- Agilent R T |Freg/Channel

e
n Center Freq
Ch Freq 2.422 GHz Trig Free 5 42000000 GHz

Occupied Bandwidth I
Start Freq
2.39700000 GHz
#HAtten 40 dB

d Stop Freq
Ly ?--'-'-'4-'-"""“'""""'"‘-"""‘—""""""'""h'“'"“"'“"'""".,l_ rII_r.‘..-...—-.-1-+r-'-r'-'--1'-—-.-..—-._-.-.n_-....-.---—.-1_-.-.L_._‘_..,.1¢I o 2. A47008RR GHz
' CF Step
5060000000 MHz
Ruto Man
Freq Offset

B.00REREEA Hz
VEH 4 MHz #3weep 1 ms

: . - Signal Track
Occupied Bandwidth Occ BH % Pwr ol o 0ff

36.8389 MHz x db

Transmit Freq Error
¥ dB Bandwidth

Copyright 2000-20808 Agilent Technologies
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FCC Test Report of B890-66
‘S% FCC ID:QISB890

HuAawel IC: 6369A-B890

TESTING

Chain 2

% Agilent R T |Freq/Channel

Center Freq
242200080 GHz

Ch Freq 2.422 GHz Trig Free

(Occupied Bandwidth I

StartFreq
239700080 GHz

#Htten 40 dB
Stop Freq
NS SUTISY AU WSS s e S N S 244780000 GHz
/ e CF Step
| 5.00000000 MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

| UBH 4 MHz

; : - Signal Track
Occupied Bandwidth Occ BH % Pwr e 0n 0ff

36.2067 MHz % db

Transmit Freq Error

% dB Bandwidth
Copyright 2000-2008 Agilent Technologies
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FCC Test Report of B890-66
‘S% FCC ID:QISB890

HuAawel IC: 6369A-B890

TESTING

Channel 06

Chain 1

% Agilent R T |Freq/Channel

S
Ch Freq 2.437 GHz Trig Free

Occupied Bandwidth I

Center Freq
243706080 GHz

Start Freq
241208080 GHz

#Rtten 48 dB
Stop Freq
> ?:‘+'rhrh'w_rh“—"""ﬂ_"""" i e, r.l.J.-'-—"-'r"'""r—"'—""u"Hl.l‘d"h,-'L'-l-.,.,...r.l.‘..._n_n-.'r.-..'p—r.-_-l_,"ﬁ‘ A 2 . 4 B 2 @ @ E'-j 'a EI G H =

llr o

CF Step
g S.00006060 MHz

Auto Man

Freq Offset

= 0.00000088 Hz
#R z VEH 4 MHz #3weep 1 ms
- - - Signal Track
Occupied Bandwidth Occ BH % Pwr O 0ff
36.8787 MHz x dB -6.00 dB

Transmit Freq Error 05988 kHz

% dB Bandwidth tMHz
Copyright 2000-20808 Agilent Technologies
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FCC Test Report of B890-66
‘S% FCC ID:QISB890

HuAawel IC: 6369A-B890

TESTING

Chain 2

% Agilent R T |Freq/Channel

Center Freq
2. 43700080 GHz

Ch Freq 2.437 GHz Trig Free
Decupied Bandwidth

StartFreq
241200080 GHz

Stop Freq
246200080 GHz

v CF Step
iy 5.00000000 MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

| UBH 4 MHz

X Signal Track
Occupied Bandwidth Occ BH % Pwr e 0n 0ff

36.1102 MHz % db

Transmit Freq Error 1 z

% dB Bandwidth
Copyright 2000-2008 Agilent Technologies
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FCC Test Report of B890-66
‘S% FCC ID:QISB890

HuAawel IC: 6369A-B890

TESTING

Channel 09

Chain 1

% Agilent R T |Freq/Channel

S
Ch Freq 2.452 GHz Trig Free

Occupied Bandwidth I

Center Freq
245200080 GHz

Start Freq
242788080 GHz

#ftten 40 dEB Stop Freq
ﬂ“,,_,_mu,.._"\,*”q o 247708000 GHz

CF Step
000000000 MHz
Auto Man

Freq Offset

155 6 e 0.00000088 Hz
#R z VEW 4 MHz #Sweepn 1 ms

- - - Signal Track
Occupied Bandwidth Occ BH % Pwr O 0ff

Transmit Freq Error z

36.8238 MHz x db

¥ dB Bandwidth
Copyright 2000-20808 Agilent Technologies

Report No: Confidential Information of Huawei. Page33, Total34
SYBH(Z-RF)004092012-2008 No Distribution without Written Permission



FCC Test Report of B890-66
‘S% FCC ID:QISB890

HuAawel IC: 6369A-B890

TESTING

Chain 2

- Agilent R T |Freg/Channel

]
Ch Freq 2.452 GHz Trig Free

Occupied Bandwidth I

Center Freq
245200080 GHz

Start Freq
242788080 GHz

dBm #Atten 48 dB
Stop Freq
> ‘9"'“-**”'““ m,&«o < 2477008008 GHz

CF Step
| D.00000660 MHz
Ruto Man

Freq Offset
B.ARGABAGE Hz

- Signal Track
Occ BH % Pwr i On Off

36.1749 MHz x db

Transmit Freq Error lHz
% B Bandwuidth 369 MHz

Report No: Confidential Information of Huawei. Page34, Total34
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‘ / FCC Test Report of B890-66 S,
é @ FCC ID:QISB890 ;;;}é‘img@
HuAwel IC: 6369A-B890 LN vesmme

Appendix B

Conducted Peak output power

According to FCC Part 15.247 (b) (3) & RSS-210
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‘ ! FCC Test Report of B890-66 S,
A

~ FCC ID:QISB890 SacwrA
HuAwel  IC: 6369A-B890 AN e

TM1 Chain 1
Channel 01 (2412MHz)

/ * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz -24.71 dBm

Ref 31 dBm * Att 35 dB * SWT 1 s 2.427000000 GHz

30 Offst 1|dB

e N Ll

—10 ,f/’ \\\\
A I

—-10
‘itf LVL

—-20

ﬁwgﬁau.unﬂ*pd

--30

H-40

—-50

—-60 3DB

Center 2.412 GHz 3 MHz/ Span 30 MHz

Tx Channel

Bandwidth 20 MHz Power 25.45 dBm

Date: 4.SEP.2012 09:34:06
Report No: Confidential Information of Huawei. Page2, Total34

SYBH(Z-RF)004092012-2008 No Distribution without Written Permission



FCC ID:QISB890 S

&u FCC Test Report of B890-66 e
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FCC Test Report of B890-66
‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

High edge

_
Span

: 1]
5 58 GHz -31.43

TESTING

R T |Freg/Channel

Center Freq
2473560088 GHz

Start Freq
245356088 GHz

Stop Freq
2. 49350080 GHz

CF Step

IR R 100000060 MHz

Ruto Man

WM Freq Offset
- B.0000eaaa  Hz

dBm Signal Track
On 0tf

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei.

Page3, Total23

SYBH(Z-RF)004092012-2008 No Distribution without Written Permission



FCC Test Report of B890-66
‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

TESTING

TM2 Chain 1&2

Low edge

Chain 1

4 Agilent R T |Freq/Channel

Arren 40 dB I N Center Freq
shitten 40 dB 2.40080008 GHz

. A Start Freq
PRl e SSARAAAG GHz

Stop Freq
242000080 GHz

CF Step
400080680 MHz
Auto Man

Freq Offset
B.A00E0AEE Hz

Signal Track
On 0ff

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page4, Total23
SYBH(Z-RF)004092012-2008 No Distribution without Written Permission



FCC Test Report of B890-66
‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

TESTING

Chain 2

# Agilent R T |Freg/Channel

Atten 40 dB M Center Freq
#hitten 40 dB 2 40080000 GHz

: _ o Start Freq
A R | £.38000000 CHz

o 7 Stop Freq
Ay 242000660 GHz

hr
F h.h,l“.-
L

CF Step
450000080 MHz
Ruto Man

Freq Offset
B.ARGABAGE Hz

A
14476 eae e

80 GHz 25.96 dBm Signal Track
On Off

File Operation Status. C:PICTURE.GIF file saved
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SYBH(Z-RF)004092012-2008 No Distribution without Written Permission



FCC Test Report of B890-66
‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

High edge

Chain 1

# Agilent R T |Freg/Channel

Arten 40 dB . Center Freq
#hitten 40 dB 2.47350000 GHz

- '1" : — StartFreq
o Dt R P oy I R i il
Pyl II‘I M 1 2.4535@@@@ GHZ

Stop Freq
2. 49350080 GHz

CF Step
450080080 MHz
Ruto Man

Freq Offset
B.ARBARAGE Hz

Signal Track
On 0tf

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page6, Total23
SYBH(Z-RF)004092012-2008 No Distribution without Written Permission



FCC Test Report of B890-66
‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

Chain 2

#Htten 40 dB

1

I-.‘-'-'a.,J'l|'h‘-"i'F'h"l"-"l.-"'*-'-.t.-\’lr-hl P ¥ T e
e IJ
Offst J s
'l W 2

q
dB L
b gt

Dl N
] il eyt .

i

“"'-'hur-.-, -

b e g |

File Operation Status. C:PICTURE.GIF file saved

TESTING

R T |Freg/Channel

Center Freq
2473560088 GHz

Start Freq
245356088 GHz

Stop Freq
2. 49350080 GHz

CF Step
4. GARBAREA MHz

Ruto Man

Freq Offset
B.ARBARAGE Hz

Signal Track

On 0tf

Confidential Information of Huawei.
No Distribution without Written Permission

Report No:
SYBH(Z-RF)004092012-2008

Page7, Total23




FCC Test Report of B890-66
‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

TESTING

TM3 Chain 1

Low edge

Chain 1

# Agilent R T |Freg/Channel

Aren 46 dB MONUE  Center Freg
#hitten 40 dB 2 40080000 GHz

o Start Freq
PPN SRS 5000000 Gliz

Stop Freq
242000080 GHz

CF Step
450080080 MHz
Ruto Man

Freq Offset
B.ARBARAGE Hz

Signal Track
On 0tf

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page8, Total23
SYBH(Z-RF)004092012-2008 No Distribution without Written Permission



FCC Test Report of B890-66
‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

TESTING

Chain 2

# Agilent R T |Freg/Channel

Aiten 40 dB RERAde  Conter Freq
#Htten 40 dB . 5 AGBR000 Gl

) q, Start Freq
|| gidatng, | ..1....,'|,-.|._J,r._L..,'u,r.'_pr',ll llh,_ S .1.-...._-H,n_u,i,-..fl.-,'_'.,.,!,L 2 . 3 8 @ @ E.j E.j @ EI G H z
j
Stop Freq
S 2.42000000 GHz

M
aphndreghd J
e
i

e CF Step
[t 4.BRA0ABEE MHz
f Auto Man

Freq Offset
B.ARBARAGE Hz

14 47 GHz -
80 GHz 26 i Signal Track
On Off

File Operation Status. C:PICTURE.GIF file saved
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SYBH(Z-RF)004092012-2008 No Distribution without Written Permission



FCC Test Report of B890-66
‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

TESTING

High edge
Chain 1

4 Agilent R T |Freq/Channel

Atten 46 dB Eepde  Center Freq
shitten 40 dB EREUN 5 5300000 Gz

. b <l? StartFreq
ek, el iy |—,-.ulllllr.u_r..‘, AL """'k-"‘"i‘ﬂ'-.l 2 . 4 5 3 5 E] E] [.'_-] E] [3 H k

Stop Freq
249356080 GHz

CF Step
400080680 MHz
Auto Man

Freq Offset
B.A00E0AEE Hz

Signal Track
On 0ff

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel0, Total23
SYBH(Z-RF)004092012-2008 No Distribution without Written Permission



FCC Test Report of B890-66
‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

TESTING

Chain 2

# Agilent R T |Freg/Channel

Arrer 40 R ) e Center Freq
#Htten 40 dB Bl ¢ 5 47350000 Gl

5 Start Freq
adan *Ir.,.,-'n1"n1...c;'-.---;.,-,_.I...,,rh.,llill..-;_r.-..,.x Jetitdeatod, 1-h‘.-...u'u.-,._.Ill 2 . 4 5 3 5 Ia @ @ @ G H =

Stop Freq
2. 49350080 GHz

L, i
WLJ IM"'rWn

#Fll-"‘ih,ﬂ.l' Wik l|I|'|

LT II’l..wJ
" n-pw,ﬂi,,"_h CF StEP
R £.00000200 M

Futo Hen

Freq Offset
B.ARGABAGE Hz

Signal Track
On 0ff

File Operation Status. C:PICTURE.GIF file saved
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SYBH(Z-RF)004092012-2008 No Distribution without Written Permission



FCC Test Report of B890-66
‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

TESTING

TM4 Chain 1&2

Low edge

Chain 1

# Agilent R T |Freg/Channel

GHz
Crran 40 AR " Center Freq
#hitten 40 dB 2 40080000 GHz

: Start Freq
SRR SR 2. 35000000 GHz

Stop Freq
242000080 GHz

CF Step
450080080 MHz
Ruto Man

Freq Offset
B.ARBARAGE Hz

Signal Track
On 0tf

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel2, Total23
SYBH(Z-RF)004092012-2008 No Distribution without Written Permission



FCC Test Report of B890-66
‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

TESTING

Chain 2

4 Agilent R T |Fregq/Channel
1 S GHz

Atten 40 dB " Center Freq

itten 49 dE 2 40009000 GHz

StartFreq
235000080 GHz

Stop Freq
2. 42000080 GHz

CF Step
400000000 MHz
Auto Man

Freq Offset
B.A0000A68 Hz

Signal Track
On 0ff

File Operation $tatus. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel3, Total23
SYBH(Z-RF)004092012-2008 No Distribution without Written Permission



FCC Test Report of B890-66
‘S% FCC ID:QISB890
HuAawel IC : 6369A-B890

TESTING

High edge

Chain 1

4 Agilent R T |Freg/Channel
-

e an e W  Conter Freq
#Htten 48 dB A8 dB > 47350000 Gl

S Start Freq

-.1.1.-‘..-'-._.[ ey L'“"'}"'"""*~'--|'l"'l"F'“,h‘--é’l""-.-‘fﬁ‘ 'Y'llf""FJI'-JI'h.”'.f"I. {.-l 2 o 4 5 3 5 E'-j E'-j @ EI G H z
i . II'.I )
dB YR

e )
"1IL"-‘-".I.'A-.-).j A
i -\1\1;..1,1,..'.].“‘_ .FF |
# Py
P

Stop Freq
249356080 GHz

17.5
dBm

- CF Step
LgRw

""‘l‘ i )
s 1.00000600 MHz
Auto Man

Freq Offset
B.ARBEBAGE Hz

On 0tf

File Operation Status. C:PICTURE.GIF file saved
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SYBH(Z-RF)004092012-2008 No Distribution without Written Permission



FCC Test Report of B890-66
‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

TESTING

Chain 2

4 Agilent R T |Freg/Channel

Ciran 46 AR M Center Freq
shitten 40 dB 2.473500008 GHz

StartFreq
245356080 GHz

St e Lo Lol W o PP P P e gy P
M|

Stop Freq
243350080 GHz

CF Step
4. 00080680 MHz
Auto Man

Freq Offset
B.A0000AEE Hz

Signal Track
On 0ff

File Operation $tatus. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel5, Total23
SYBH(Z-RF)004092012-2008 No Distribution without Written Permission



FCC Test Report of B890-66
‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

TESTING

TM5 Chain 1&2

Low edge

Chain 1

4 Agilent R T |Freq/Channel

Atten 46 dB 1 AR Center Freq
shitten 40 dB LUl 5 10060006 Ghz

StartFreq
| 2.38000000 GHz

Stop Freq
242000080 GHz

CF Step
400080680 MHz
Auto Man

Freq Offset
B.A00E0AEE Hz

Signal Track
On 0ff

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel6, Total23
SYBH(Z-RF)004092012-2008 No Distribution without Written Permission



FCC Test Report of B890-66
‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

TESTING

Chain 2

4 Agilent R T |Freg/Channel

. Center Freg
#hitten 40 dB 2. 40000000 GHz

'? Start Freq
s anaD, vy IIL.,,~.-,,~,Jrh.-.~,a.,_ PUNRRER S CoanGERR GHZ
..l !

2 Stop Freq
P 2 42000908 GHz

1)
rhh-- P-".,lr't

. el
Pha
. “‘_ﬁhr.r"' b Lok

CF Step
| S ———L 4 . ['-j E] E] @ E'-j E'-j @ EI M H z
/ Autao Man

oHz Freq Offset
B.AAERRAEGE Hz

Signal Track
On 0tf

File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

TESTING

Aiten 40 dB W Center Freq
#Htten 40 dB dB > 47350000 Gl

1

Start Freq
245356088 GHz

Stop Freq
2. 49350080 GHz

CF Step
450080080 MHz
Ruto Man

Freq Offset
B.ARBARAGE Hz

Signal Track
On 0tf

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel8, Total23
SYBH(Z-RF)004092012-2008 No Distribution without Written Permission



FCC Test Report of B890-66
‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

TESTING

Chain 2

4 Agilent R T |Freg/Channel

Arten 40 dR el Center Freq
#Htten 40 dB G dB > 47350000 Gz

1 Start Freq
245356088 GHz

[}

Stop Freq
249356080 GHz

CF Step
4.00000000 MHz
Auto Man

Freq Offset
B.ARGABAGE Hz

Signal Track
On 0ff

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel9, Total23
SYBH(Z-RF)004092012-2008 No Distribution without Written Permission



FCC Test Report of B890-66
‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

TESTING

TM6 Chain 1&2
Low edge

Chain 1

# Agilent R T |Freg/Channel

9 58 GHz
#Atten 48 dB 1 Center Freq

2.40000000 GHz

: Start Freq
WM. 238000000 GHz

e e e M
J RN T T Y

Stop Freq
242008080 GHz

b
L]
ppepatd
: ! AT
it
Mt At i
T NET AY

CF Step
450000080 MHz
Ruto Man

Freq Offset
B.ARGABAGE Hz

Signal Track
On 0ff

File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

TESTING

Chain 2

4 Agilent R T |Freq/Channel
56 GHz

Center Freq

#ftten 40 dEB 5 10000060 GHa

: StartFreq
e 2.35000000 GHz

r.-J"+.n.-|"u..'\-q"l.t-‘\.-.'.-"t..rl-.-"-‘.-.."."-.-;.-\l"w.J"‘l-""'\*"
f

S e B R e e B B Stop Freq
1Y, 242000000 GHz

ﬂ'mw'" e
L

Y .-|.‘I.d"'". i,if""rﬁ e
L

.-..-n.1-..-h'n-p..h"hh}"—c"f‘*'l"‘""*

CF Step
4.00REERAA MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

TESTING

High edge

Chain 1

4 Agilent R T |Freg/Channel

Crran 40 AR M Center Freq
#hitten 40 dB BRI o 7350000 Gz

Start Freq
245356088 GHz

Stop Freq
249356080 GHz

Pl CF Step
Widatiaes(  4.000000600 MHz
Auto Man

Freq Offset
B.ARBEBAGE Hz

Signal Track
On 0tf

File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

TESTING

Chain 2

rren 40 AR tre e M Center Freq
shitten 40 dB 2 47350006 GHz

StartFreq
2. 45350080 GHz

Stop Freq
2.43356080 GHz

CF Step
4.00REERAA MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

File Operation Status. C:PICTURE.GIF file saved
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SYBH(Z-RF)004092012-2008 No Distribution without Written Permission



\‘” FCC Test Report of B890-66 .
w4 FcciD:QisBsgo \g/@
mmoe  IC : 6369A-B890 IacwRA

Appendix D

Conducted RF spurious

According to FCC Part 15.247 (d) & RSS-210
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

TM1 Chain 1
Channel 1
OK~150K TM1 01

4 Agilent R T |Freg/Channel

Ciran 20 dR " Ml Center Freq
shitten 30 dB 795000000 kHz

StartFreq
400000868 kHz

Stop Freq
156.080068 kHz

CF Step
14.1000000 kHz
Auto Man

Freq Offset
B.A0000A68 Hz

Signal Track
On 0ff

iuu
"‘E“’f"""‘L}m’ld|."'lH»J!Mummmhmluum__myuuh{ﬂw
- ) 1 ola 1L i

#JEBH 18 kHz  Sweep 1

g
"

File Operation $tatus. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

150K~30M TM1_01

4 Agilent R T |Freg/Channel

Cerern 30 AR M Center Freq
shitten 30 dB 156750008 Miz

StartFreq
1560.008008 kHz

Stop Freq
30.PARBAAA MHz

CF Step
2.93500000 MHz
Auto Man

Freq Offset
B.A0000A68 Hz

Signal Track
On 0ff

z #\JE} z

File Operation $tatus. C:PICTURE.GIF file saved
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SYBH(Z-RF)004092012-2008 No Distribution without Written Permission




FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

30M~26G TM1 01

4 Agilent R T |Freq/Channel

Qtren 46 dB ' Ml CenterFreq
ten 18 d 1361500008 GHz

StartFreq
30.0E0BA8A MHz

Stop Freq
26.0ARBAAA GHz

CF Step
259700000 GHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

Copyright 2000-2008 Agilent Technologies
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Channel 6
OK~150K TM1 06

4 Agilent R T |Freq/Channel

crran 30 dR 0 M8 Center Freq
shitten 30 dB 2N 9 Coppa00 Kiz

StartFreq
J.A08ABABA kHz

Stop Freq
156.800068 kHz

CF Step
14.1000000 kHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

#/EH 18 kHz

File Operation Status. C:PICTURE.GIF file saved
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SYBH(Z-RF)004092012-2008 No Distribution without Written Permission



FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

150K~30M TM1_06

4 Agilent R T |Freq/Channel

e 30 dR M8 Center Freq
shitten 38 db 1567500008 MHz

StartFreq
1560.868008 kHz

Stop Freq
30.0AR6AAA MHz

CF Step
2.93500000 MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

z #YBH 38 kHz 3
File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

30M~26G TM1_06

4 Agilent R T |Freq/Channel

8

Center Freq

FAtten 40 dB 1361500008 GHz

StartFreq
30.0E0BA8A MHz

Stop Freq
A 26.ABRRERE GHz

CF Step
259700000 GHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

Copyright 2000-2008 Agilent Technologies
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Channel 11
OK~150K TM1 11

4 Agilent R T |Freg/Channel

Ciran 20 dR " Ml Center Freq
shitten 30 dB 795000000 kHz

StartFreq
400000868 kHz

Stop Freq
156.080068 kHz

CF Step
14.1000000 kHz
Auto Man

Freq Offset
B.A0000A68 Hz

Signal Track
On 0ff

File Operation $tatus. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page8, Total100
SYBH(Z-RF)004092012-2008 No Distribution without Written Permission




FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

150K~30M TM1 11

4 Agilent R T |Freq/Channel

Arten 20 dR iayeosiide  Cconter Freq
shitten 30 dB 1567500008 MHz

StartFreq
1560.868008 kHz

Stop Freq
30.0AR6AAA MHz

CF Step
2.93500000 MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

z #YBH 38 kHz 3
File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

30M~26G TM1 11

4 Agilent R T |Freq/Channel

Qtren 46 dB ' Ml CenterFreq
ten 18 d 1361500008 GHz

StartFreq
30.0E0BA8A MHz

Stop Freq
26.0ARBAAA GHz

CF Step
259700000 GHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

Copyright 2000-2008 Agilent Technologies
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SYBH(Z-RF)004092012-2008 No Distribution without Written Permission Total100



FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

TM2 Chain 1&2
Channel 1
OK~150K TM2 01

Chain 1

4 Agilent R T |Freq/Channel

Center Freq
FI.5EABARA kHz

StartFreq
J.A08ABABA kHz

Stop Freq
156.800068 kHz

CF Step
14.1000000 kHz
Auto Man

Freq Offset
B.A0E6AEE Hz

k1 Signal Track
' On Off

H‘wl'F""W"'"ﬁwhﬂ'*'ﬁnd}uwm*wmthm.% . " , -
dlrt 1) = Stopn ] :Hz

: #/BH 18 kHz ]
File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain2

'Freq/Channel

eran 30 AR M  Center Freq
shitten 30 dB 795000000 kHz

StartFreq
J.A08ABABA kHz

Stop Freq
156.800068 kHz

CF Step
14.1000000 kHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

i
f“-h‘lww’ru.wmwwm,mm-uhwu“—n{»

7 #BW 18 kHz

File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

150K~30M TM2_01

Chain 1

4 Agilent R T |Freq/Channel

- piboatdy  Center Freq
#Htten 158750000 MHz

StartFreq
1560.868008 kHz

Stop Freq
30.0AR6AAA MHz

CF Step
2.93500000 MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

£0f) .
FTun 1 Signal Track

IEI 0 F:| ii [:I n w

File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain2

Crren 20 AR ; i Center Freq
shitten 30 dB F0.04 oM R T

StartFreq
1560.868008 kHz

Stop Freq
30.0AR6AAA MHz

CF Step
2.93500000 MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

z #/BH 38 kHz
File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

30M~26G TM2_01

Chain 1

4 Agilent R T |Freq/Channel

e hbyoeahde  Conter Freq
Hhtten SEEUR 50060 Gz

StartFreq
30.0E0BA8A MHz

Stop Freq
A 200000000 GHz

]

CF Step
259700000 GHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

File Operation Status. C:PICTURE.GIF file saved
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\‘, FCC Test Report of B890-66
W% Fccip:QisBs9
unimare 1C 1 6369A-B890

Chain2

Center Freq

#Htten 13.8150888 GHz

Start Freq
30.0BABEBA MHz

Stop Freq
26.ABRBAGA GHz

CF Step
2. 549700808 GHz
uto Man

Freq Offset
B.ARGAGARE Hz

Signal Track
On Off

Copyright 2000-2008 Agilent Technologies
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Channel 6
OK~150K TM2_ 06

Chain 1

4 Agilent R T |Freq/Channel

N~ " M Centerfreq
#Htten 79.5000000 kHz

StartFreq
J.A08ABABA kHz

Stop Freq
156.800068 kHz

CF Step
14.1000000 kHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

| <§a'-,ﬁq

LT
Hml_r l"l'FMI&HMM#'JUﬂWMMAJJHUM_&hJWP_h-_
z ) 1 o1 ke
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain2

4 Agilent R T |Freq/Channel

Ao 30 AR Center Freq
shitten 30 dB 2N 9 Coppa00 Kiz

StartFreq
J.A08ABABA kHz

Stop Freq
156.800068 kHz

CF Step
14.1000000 kHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

1
]
%""“"WL.A
| i HM'WW'WIMHMJ\M_L&_‘.ML@_ . L
tart z Stop 156.8

7 #BW 18 kHz

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page18,
SYBH(Z-RF)004092012-2008 No Distribution without Written Permission Total100



FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

150K~30M TM2_06

Chain 1

4 Agilent R T |Freq/Channel

- M Center Freq
#Htten 15.8750080 MHz

StartFreq
1560.868008 kHz

Stop Freq
30.0AR6AAA MHz

CF Step
2.93500000 MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain2

4 Agilent R T |Freq/Channel

e 30 dR RPNAINE  Conter Freg
shitten 38 db 1567500008 MHz

StartFreq
1560.868008 kHz

Stop Freq
30.0AR6AAA MHz

CF Step
2.93500000 MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

z #/BH 38 kHz
File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

30M~26G TM2_06

Chain 1

Atten 48 dB M Center Freq
ten 40 d5 136156000 GHz

StartFreq
30.PERBAAA MHz

Stop Freq
26.0ARBAAA GHz

CF Step
259700000 GHz
Auto Man

Freq Offset
B.A0000A68 Hz

Signal Track
On 0ff

Copyright 2000-2008 Agilent Technologies

Report No: Confidential Information of Huawei. Page21,
SYBH(Z-RF)004092012-2008 No Distribution without Written Permission Total100



-

\‘, FCC Test Report of B890-66
W% Fccip:QisBs9
unimare 1C 1 6369A-B890

Chain2

Center Freq
1381588608 GHz

#Htten

Start Freq
30.0BABEBA MHz

] Stop Freq
" 260000000 GHz

i

CF Step
2. 549700808 GHz
uto Man

Freq Offset
B.ARGAGARE Hz

Signal Track
On Off

Copyright 2000-2008 Agilent Technologies
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\‘ , FCC Test Report of B890-66
"% FCCID:QISB890
i 1C 1 6369A-B890

Channel 11
OK~150K TM2 11

Chain 1

4 Agilent R T |Freq/Channel

Ciran 20 dR " M Center Freq
shitten 30 dB 795000000 kHz

StartFreq
J.A08ABABA kHz

Stop Freq
156.800068 kHz

CF Step
14.1000000 kHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

File Uperatlun Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain2

4 Agilent R T |Freq/Channel

Ciran 20 AR : Center Freq
shitten 30 dB 795000000 kHz

StartFreq
J.A08ABABA kHz

Stop Freq
156.800068 kHz

CF Step
14.1000000 kHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
<1’I On 0tf

"
“"*:ﬂ"ﬁ\fmmﬁwhmlrmmmmh‘mﬂh—“%%

7 #BW 18 kHz

File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

150K~30M TM2 11

Chain 1

4 Agilent R T |Freq/Channel

e 30 dR M Center Freq
shitten 38 db 1567500008 MHz

StartFreq
1560.868008 kHz

Stop Freq
30.0AR6AAA MHz

CF Step
2.93500000 MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain2

'Freq/Channel

Ciar 30 R ISR  Center Freq
shitten 30 dB 156750000 MHz

StartFreq
1560.868008 kHz

Stop Freq
30.0AR6AAA MHz

CF Step
2.93500000 MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

z #/BH 38 kHz
File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

30M~26G TM2_ 11

Chain 1

4 Agilent R T |Freq/Channel
kr 2 R | contor F

e 46 dR B enter Freq

ten 18 d Ul 5 cpn0n Gz

StartFreq
30.0E0BA8A MHz

Stop Freq
26.0ARBAAA GHz

CF Step
259700000 GHz
Auto Man

Freq Offset
B.A0E6AEE Hz

t] IEiElrﬂ S|gna| Track
On Off

Copyright 2000-2008 Agilent Technologies
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain2

4 Agilent R T |Freq/Channel
O E

Center Freq
13.8156080 GHz

#Htten 38 dB

StartFreq
30.0E0BA8A MHz

Stop Freq
26.0ARBAAA GHz

CF Step
259700000 GHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf
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Report No: Confidential Information of Huawei. Page?28,
SYBH(Z-RF)004092012-2008 No Distribution without Written Permission Total100



FCC Test Report of B890-66
FCC ID:QISB890

/)

-

TM3 Chain 1&2
Channel 1
OK~150K TM3 01
Chain 1
------ Agilent

#Htten 36

R T |Freg/Channel

Center Freq
79.5808068 kHz

StartFreq
DC Coupled |{ERarllalsls N
Stop Freq
156060088 kHz
CF Step
141068088 kHz
Auto Man
Freq Offset
B.ARBEBAGE Hz
--|=:- X Signal Track
' I\j On w
Pt ity
i thﬂMMWqumMJL@.MLE__\W_
otar i 3 15K <Hz
#JBH 18 kHz  Sweep ! ;
File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain2

4 Agilent R T |Freq/Channel

v 30 R g SN Center Freq
shitten 30 dB 2N 9 Coppa00 Kiz

StartFreq
J.A08ABABA kHz

Stop Freq
156.800068 kHz

CF Step
14.1000000 kHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

150K~30M TM3_01

Chain 1

4 Agilent R T |Freq/Channel

crran 30 dR B Center Freq
shitten 38 db 2N o000 Mz

StartFreq
1560.868008 kHz

Stop Freq
30.0AR6AAA MHz

CF Step
2.93500000 MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

# I|_|I E: |. z

File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain2

4 Agilent R T |Freq/Channel

crran 30 dR ] Center Freq
shitten 30 dB N 15.87586600 MHz

StartFreq
1560.868008 kHz

Stop Freq
30.0AR6AAA MHz

CF Step
2.93500000 MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

z #/BH 38 kHz
File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

30M~26G TM3_01

Chain 1

4 Agilent R T |Freq/Channel

Otran 30 dR . B Center Freq
shitten 30 dB 1361500008 GHz

StartFreq
30.0E0BA8A MHz

Stop Freq
JE.ARBBARE GHz

CF Step
259700000 GHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

File Operation Status. C:PICTURE.GIF file saved
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SYBH(Z-RF)004092012-2008 No Distribution without Written Permission Total100



FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain2

4 Agilent R T |Freq/Channel

Center Freq
13.8156080 GHz

Atten 48 dB

StartFreq
30.0E0BA8A MHz

Stop Freq
26.0ARBAAA GHz

CF Step
259700000 GHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

Copyright 2000-2008 Agilent Technologies
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Channel 6
OK~150K TM3 06

Chain 1

4 Agilent R T |Freq/Channel

Otran 30 dR Center Freq
shitten 30 dB 2N 9 Coppa00 Kiz

StartFreq
J.A08ABABA kHz

Stop Freq
156.800068 kHz

CF Step
14.1000000 kHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain2

4 Agilent R T |Freq/Channel

Otran 30 dR . Center Freq
shitten 30 dB 795000000 kHz

StartFreq
J.A08ABABA kHz

Stop Freq
156.800068 kHz

CF Step
14.1000000 kHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

L
Sto ]

File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

150K~30M TM3_06

Chain 1

4 Agilent R T |Freq/Channel

. M Center Freq
#Htten — 158756800 MHz

StartFreq
150.060008 kHz

Stop Freq
30.0AR6AAA MHz

CF Step
2.93500000 MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0ff

z #/BH 38 kHz :
File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain2

4 Agilent R T |Freq/Channel

Aten 30 dB Wl Center Freq
shitten 30 dB 2N o000 Mz

StartFreq
1560.868008 kHz

Stop Freq
30.0AR6AAA MHz

CF Step
2.93500000 MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

z #/BH 38 kHz
File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

30M~26G TM3_06

Chain 1

4 Agilent R T |Freq/Channel

e 46 dR e PdM  Center Freq
Htten 40 dS Ul 5 cpn0n Gz

StartFreq
30.0E0BA8A MHz

Stop Freq
26.0ARBAAA GHz

CF Step
259700000 GHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain2

Aten 46 dB ' Wy Center Freq
ten 18 d 1361500008 GHz

StartFreq
30.0E0BA8A MHz

Stop Freq
26.0ARBAAA GHz

CF Step
259700000 GHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

Copyright 2000-2008 Agilent Technologies
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Channel 11

OK~150K TM3 11
Chain 1

4 Agilent R T |Freq/Channel

Artan 20 dR e W Center Freq
shitten 30 dB 2N 9 Coppa00 Kiz

StartFreq
J.A08ABABA kHz

Stop Freq
156.800068 kHz

CF Step
14.1000000 kHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

z #/BH 18 kHz
File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain2

4 Agilent R T |Freq/Channel

e 30 dR M Center Freq
shitten 30 dB 795000000 kHz

StartFreq
J.A08ABABA kHz

Stop Freq
156.800068 kHz

CF Step
14.1000000 kHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

150K~30M TM3_11

Chain 1

4 Agilent R T |Freq/Channel

Niren 36 dR s , Center Freq
shitten 30 dB — 15.87586600 MHz

StartFreq
1560.868008 kHz

Stop Freq
30.0AR6AAA MHz

CF Step
2.93500000 MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

Kz #VBl 2 5
File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain2

4 Agilent R T |Freq/Channel

Atten BRSNS  Center Freq
Hhtten 7044 oM R T

StartFreq
1560.868008 kHz

Stop Freq
30.0AR6AAA MHz

CF Step
2.93500000 MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

z #/BH 38 kHz
File Operation Status. C:PICTURE.GIF file saved
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SYBH(Z-RF)004092012-2008 No Distribution without Written Permission Total100




FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

30M~26G TM3_11

Chain 1

Cerer 20 R e MY Center Freq
ten 18 d Ul 5 cpn0n Gz

StartFreq
30.0E0BA8A MHz

Stop Freq
A 260000000 GHz

C

CF Step
259700000 GHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain2

Ciren 40 dE ISYposhde  Center Freq
FAtten 48 dB 13.0150009 GHz

StartFreq
30.0E0BA8A MHz

Stop Freq
26.0ARBAAA GHz

CF Step
259700000 GHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

TM4 Chain 1&2
Channel 03
OK~150K TM4 03
Chain 1

4 Agilent R T |Freq/Channel

Ciran 20 AR . Center Freq
shitten 30 dB 795000000 kHz

StartFreq
J.A08ABABA kHz

Stop Freq
156.800068 kHz

CF Step
14.1000000 kHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain 2

4 Agilent R T |Freq/Channel

crran 30 dR el W8 Center Freq
shitten 30 dB WAYREEUN 5 copo000 Kiz

StartFreq
J.A08ABABA kHz

Stop Freq
156.800068 kHz

CF Step
14.1000000 kHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

150K~30M TM4 03
Chain 1

Ortan 20 dR R M Center Freq
shitten 30 dB - 156750008 Miz

StartFreq
1560.008008 kHz

Stop Freq
30.PARBAAA MHz

CF Step
2.93500000 MHz
Auto Man

Freq Offset
B.A0000A68 Hz

Signal Track
On 0ff

# I|_|I E: |. z

File Operation $tatus. C:PICTURE.GIF file saved
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\‘, FCC Test Report of B890-66
W% Fccip:QisBs9
unimare 1C 1 6369A-B890

Chain 2

4 Agilent R T |Freg/Channel

Ortan 20 dR . Center Freq
shitten 30 dB 70.22 oM TR

StartFreq
1560.008008 kHz

Stop Freq
30.PARBAAA MHz

CF Step
2.93500000 MHz
Auto Man

Freq Offset
B.A0000A68 Hz

£0f) .
ST Signal Track

IEI 0 F:| i [:I n w
] i 7 . Hz

z #\JE} z

File Operation $tatus. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

30M~26G TM4 03
Chain 1

4 Agilent R T |Freq/Channel

e 20 R RNVOINE  Conter Freg
shitten 30 dB SCRCEUR |5 co060 Gz

StartFreq
30.0E0BA8A MHz

Stop Freq
26.0ARBAAA GHz

CF Step
259700000 GHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf
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\‘, FCC Test Report of B890-66
W% Fccip:QisBs9
unimare 1C 1 6369A-B890

Chain 2

Crren <A AR T Center Freq
shitten 30 dB 1361500008 GHz

StartFreq
30.0E0BA8A MHz

] Stop Freq
26.0ARBAAA GHz

CF Step
259700000 GHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Channel 06
OK~150K TM4 06
Chain 1

4 Agilent R T |Freq/Channel

Cerer 30 R N Center Freq
shitten 30 dB 2N 9 Coppa00 Kiz

StartFreq
J.A08ABABA kHz

Stop Freq
156.800068 kHz

CF Step
14.1000000 kHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

1'rl'‘1III'u1lll'fl*'lll"'l.l".ldr memuh’mu_mu‘wxW
op - 1 ‘HZ

| ”‘”?‘“ww.

z #/BH 18 kHz
File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain 2

'Freq/Channel

crran 30 dR RSOOSR  Conter Freq
shitten 30 dB 795000000 kHz

StartFreq
J.A08ABABA kHz

Stop Freq
156.800068 kHz

CF Step
14.1000000 kHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

150K~30M TM4_06
Chain 1

4 Agilent R T |Freq/Channel

e 30 dR M Center Freq
shitten 38 db 1567500008 MHz

StartFreq
1560.868008 kHz

Stop Freq
30.0AR6AAA MHz

CF Step
2.93500000 MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

£t
S Signal Track
FTun 41 on 0Ff

z #/BH 38 kHz
File Operation Status. C:PICTURE.GIF file saved
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\‘, FCC Test Report of B890-66
W% Fccip:QisBs9
unimare 1C 1 6369A-B890

Chain 2

e 30 dR M Center Freq
shitten 38 db 2N o000 Mz

StartFreq
1560.868008 kHz

Stop Freq
30.0AR6AAA MHz

CF Step
2.93500000 MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

z #\JE} z

File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

30M~26G TM4_ 06
Chain 1

'Freq/Channel

e 30 dR ' OIS  Conter Freq
shitten 38 db 1361500008 GHz

StartFreq
30.0E0BA8A MHz

Stop Freq
26.0ARBAAA GHz

CF Step
259700000 GHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain 2

4 Agilent R T |Freq/Channel
Otran 30 dR A AR Center Freq
shitten 30 dB R |31 cp000 Gz

StartFreq
30.0E0BA8A MHz

Stop Freq
26.0ARBAAA GHz

CF Step
259700000 GHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Channel 09
OK~150K TM4 09
Chain 1

4 Agilent R T |Freq/Channel

Otran 30 dR . Center Freq
shitten 30 dB 795000000 kHz

StartFreq
J.A08ABABA kHz

Stop Freq
156.800068 kHz

CF Step
14.1000000 kHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

1

I IR

kHz
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain 2

4 Agilent R T |Freq/Channel

crran 30 dR M Center Freq
shitten 30 dB 795000000 kHz

StartFreq
J.A08ABABA kHz

Stop Freq
156.800068 kHz

CF Step
14.1000000 kHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

.
_ Mﬁﬂh

| IN:"'"Mﬁﬁmﬂuwmuwmmm‘uum#gmur_ﬂf_ﬁ_uM
art ¢ z Stop 150.6808 kHz

7 #BW 18 kHz

File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

150K~30M TM4_09
Chain 1

4 Agilent R T |Freq/Channel

Otran 30 dR . Center Freq
shitten 30 dB 1567500008 MHz

StartFreq
1560.868008 kHz

Stop Freq
30.0AR6AAA MHz

CF Step
2.93500000 MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

z #\JE} z

File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain 2

Niren 36 dR M Center Freq
shitten 30 dB 15.87586600 MHz

StartFreq
1560.868008 kHz

Stop Freq
30.0AR6AAA MHz

CF Step
2.93500000 MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

z #/BH 38 kHz
File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

30M~26G TM4_09
Chain 1

4 Agilent R T |Freq/Channel

e 20 R IEPPPOuY  Center Freq
#hitten 30 dB 1361500008 GHz

StartFreq
30.0E0BA8A MHz

Stop Freq
26.0ARBAAA GHz

CF Step
259700000 GHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain 2

4 Agilent R T |Freq/Channel
Tl GHz

Otran 30 dR . Center Freq

shitten 30 dB Ul 5 cpn0n Gz

StartFreq
30.0E0BA8A MHz

Stop Freq
26.0ARBAAA GHz

CF Step
259700000 GHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

Copyright 2000-2008 Agilent Technologies
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

TM5 Chain 1&2
Channel 01
OK~150K TM5 01
Chain 1

4 Agilent R T |Freq/Channel

Ciran 20 AR AT ARy Center Freq
shitten 30 dB WELREUN 9 copo000 Kiz

StartFreq
J.A08ABABA kHz

Stop Freq
156.800068 kHz

CF Step
14.1000000 kHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

z #/BH 18 kHz
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page65,
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain 2

4 Agilent R T |Freq/Channel
Mkrl 14.534 kHz

Atten 38 dB e Center Freq

#Atten 30 dB 71.65 dBm 29 CRERERD kilx

StartFreq
J.A08ABABA kHz

Stop Freq
156.800068 kHz

CF Step
14.1000000 kHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

IH*HMI”MWAWJWJJMMLMaEP——TJ—
op 156.668 kHz

art ¢ kHz

7 #BW 18 kHz

File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

150K~30M TM5 01
Chain 1

4 Agilent R T |Freq/Channel

Arter 30 dR YR Center Freq
shitten 30 dB 2N o000 Mz

StartFreq
1560.868008 kHz

Stop Freq
30.0AR6AAA MHz

CF Step
2.93500000 MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

z #/BH 38 kHz
File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain 2

4 Agilent R T |Freg/Channel

Artan 20 dR s Center Freq
shitten 30 dB — 15.87586600 MHz

StartFreq
1560.008008 kHz

Stop Freq
30.PARBAAA MHz

CF Step
2.93500000 MHz
Auto Man

Freq Offset
B.A0000A68 Hz

Signal Track
On 0ff
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

30M~26G TM5 01
Chain 1

e 30 dR . M Center Freq
shitten 38 db ' 1361500008 GHz

StartFreq
30.0E0BA8A MHz

Stop Freq
26.0ARBAAA GHz

CF Step
259700000 GHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain 2

4 Agilent R T |Freq/Channel

8

Center Freq

#hitten 30 dB 13.0150009 GHz

StartFreq
30.0E0BA8A MHz

] Stop Freq
26.0ARBAAA GHz

CF Step
259700000 GHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

Copyright 2000-2008 Agilent Technologies
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Channel 06
OK~150K TM5 06
Chain 1

4 Agilent R T |Freq/Channel
kHz

Arten 20 dB IFretr-sl  Center Freq
shitten 30 dB 78.15 dBm I TR

StartFreq
J.A08ABABA kHz

Stop Freq
156.800068 kHz

CF Step
14.1000000 kHz
Auto Man

Freq Offset
B.A0E6AEE Hz

1:|=;; ! Signal Track

(clh On w
o
H“LMLHF%JLWNHWMMLH_JMUML_\MM.M_IJ_Q_H
z op - ] :Hz

z #/BH 18 kHz
File Operation Status. C:PICTURE.GIF file saved
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\‘, FCC Test Report of B890-66
W% Fccip:QisBs9
unimare 1C 1 6369A-B890

Chain 2

4 Agilent R T |Freq/Channel

ren 20 dR poey W Center Freq
shitten 30 dB 2N 9 Coppa00 Kiz

StartFreq
J.A08ABABA kHz

Stop Freq
156.800068 kHz

CF Step
14.1000000 kHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
1 On Off

Wl
H'hﬂmrﬂﬂﬂwmldm%mmumnm@_wﬂﬁ_d%
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

150K~30M TM5_ 06
Chain 1

4 Agilent R T |Freq/Channel

Otran 30 dR . Center Freq
shitten 30 dB 1567500008 MHz

StartFreq
1560.868008 kHz

Stop Freq
30.0AR6AAA MHz

CF Step
2.93500000 MHz
Auto Man

. 52 Freq Offset
. FC B.OAREAREE Hz

£0f) .
FTun 1 Signal Track

IEI 0 F:| ii l I [:I n w
: - i Stop | MHz

z #\JE} z

File Operation Status. C:PICTURE.GIF file saved
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-
STy

FCC ID:QISB890
IC : 6369A-B890

FCC Test Report of B890-66

Chain 2

R

147

#Htten 38 dB

Report No:
SYBH(Z-RF)004092012-2008

#UEH 36 kHz
File Operation Status. C:PICTURE.GIF file saved

Confidential Information of Huawei.
No Distribution without Written Permission

T |Freq/Channel

Center Freq
158758080 MHz

StartFreq
1560.868008 kHz

Stop Freq
30.0AR6AAA MHz

Auto

CF Step

2. 398508000 MHz

Man

Freq Offset
B.A0E6AEE Hz

On

Signal Track

Off

Page74,

Total100




FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

30M~26G TM5 06
Chain 1

4 Agilent R T |Freq/Channel

Otran 30 dR . B Center Freq
shitten 30 dB 1361500008 GHz

StartFreq
30.0E0BA8A MHz

Stop Freq
26.0ARBAAA GHz

CF Step
259700000 GHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

File Operation Status. C:PICTURE.GIF file saved
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\‘, FCC Test Report of B890-66
W% Fccip:QisBs9
unimare 1C 1 6369A-B890

Chain 2

Arter 30 dR T Center Freq
shitten 30 dB 206 dBm NS Re

StartFreq
30.0E0BA8A MHz

Stop Freq
H 2008000808 GHz

¢

CF Step
259700000 GHz
Auto Man

Freq Offset
B.A0E6AEE Hz

1 dBm
-45.BE dBm Signal Track
On Off

Copyright 2000-2008 Agilent Technologies
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FCC Test Report of B890-66
FCC ID:QISB890
IC : 6369A-B890

/)

-
STy

Channel 11
OK~150K TM5 11
Chain 1

- Agilent R

#Htten 38 dB

!
| ﬂ:”wﬁfﬁﬁ#‘\u#ﬂhﬂwmmhwmwﬁ_g

Report No:
SYBH(Z-RF)004092012-2008

Confidential Information of Huawei.
No Distribution without Written Permission

T |Freq/Channel

Center Freq
FI.5EABARA kHz

StartFreq
J.A08ABABA kHz

Stop Freq
156.800068 kHz

CF Step
14.1000000 kHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

kHz

Page77,
Total100




FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain 2

4 Agilent R T |Freq/Channel

e s e IR  Conter Freq
shitten 30 dB 2N 9 Coppa00 Kiz

StartFreq
J.A08ABABA kHz

Stop Freq
156.800068 kHz

CF Step
14.1000000 kHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

150K~30M TM5 11
Chain 1

4 Agilent R T |Freq/Channel

rren 30 dR " e Center Freq
shitten 30 dB 1567500008 MHz

StartFreq
1560.868008 kHz

Stop Freq
30.0AR6AAA MHz

CF Step
2.93500000 MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

z #\JE} z

File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain 2

4 Agilent R T |Freq/Channel
RPERE  Conter Frog
#Htten 30 dB 59,75 dBm 15 6750000 Mz

StartFreq
1560.868008 kHz

Stop Freq
30.0AR6AAA MHz

CF Step
2.93500000 MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

z #/BH 38 kHz
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page80,
SYBH(Z-RF)004092012-2008 No Distribution without Written Permission Total100




FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

30M~26G TM5 11
Chain 1

4 Agilent R T |Freq/Channel

Niren 30 dB ' Ml CenterFreq
shitten 30 dB 1361500008 GHz

StartFreq
30.0E0BA8A MHz

Stop Freq
26.0ARBAAA GHz

CF Step
259700000 GHz
Auto Man

Freq Offset
B.A0E6AEE Hz

11.78 dBm
~44.54 dEn Signal Track
On Off

Copyright 2000-2008 Agilent Technologies
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain 2

crran 30 dR JUSSNlN Center Freq
shitten 30 dB 1361500008 GHz

StartFreq
30.0E0BA8A MHz

Stop Freq
26.0ARBAAA GHz

CF Step
259700000 GHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

TM6 Chainlé&?2
Channel 03
OK~150K TM6 03
Chain 1

4 Agilent R T |Freq/Channel

Center Freq
FI.5EABARA kHz

StartFreq
J.A08ABABA kHz

Stop Freq
156.800068 kHz

CF Step
14.1000000 kHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

Mﬂm Mﬁw

H f‘"W'\.mﬁm%ummwaﬁmhu'“—“”“‘“’jd“ﬁm‘
- #WBH 10 kHz 129 pts

File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain 2

4 Agilent R T |Freq/Channel

e 30 dR e M8 Center Freq
shitten 30 dB 2N 9 Coppa00 Kiz

StartFreq
J.A08ABABA kHz

Stop Freq
156.800068 kHz

CF Step
14.1000000 kHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

: ?\ul
Priy
™ M'ﬁ\'.H""fhn‘Wlﬁ"Ml'ﬁ'nfulﬂw'huhmm“.muw_m_ﬁﬁgu_ljﬁu_
er f Khz span 141 kHz
z #VEW 18 kHz 1

File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

150K~30M TM6_03
Chain 1

4 Agilent R T |Freq/Channel

e 30 dR M Center Freq
shitten 38 db 1567500008 MHz

StartFreq
1560.868008 kHz

Stop Freq
30.0AR6AAA MHz

CF Step
2.93500000 MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

#UEH 36 kHz
File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain 2

e 30 dR RPWAMIE  Conter Freg
shitten 38 db 1567500008 MHz

StartFreq
1560.868008 kHz

Stop Freq
30.0AR6AAA MHz

CF Step
2.93500000 MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

#UEH 36 kHz
File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

30M~26G TM6_03
Chain 1

b
a,
a
=
=
o |

'Freg/Channel

e 20 AR e o M Center Freq
shitten 30 dB 136156000 GHz

StartFreq
30.PERBAAA MHz

Stop Freq
26.0ARBAAA GHz

CF Step
259700000 GHz
Auto Man

Freq Offset
B.A0000A68 Hz

Signal Track
On 0ff
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain 2

4 Agilent R T |Freq/Channel

Cerer 30 R ' PN Center Freq
shitten 30 dB Ul 5 cpn0n Gz

StartFreq
30.0E0BA8A MHz

Stop Freq
JE.ARBBARE GHz

CF Step
259700000 GHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Channel 06
OK~150K TM6 06
Chain 1

4 Agilent R T |Freq/Channel

rren 30 dR POeSaily  Center Freq
shitten 30 dB 795000000 kHz

StartFreq
J.A08ABABA kHz

Stop Freq
156.800068 kHz

CF Step
14.1000000 kHz
Auto Man

Freq Offset
B.A0E6AEE Hz

1 Signal Track
' On Off

I'.
ﬂ.*iwllw
ﬁ"ﬂlﬂ”‘*ﬁrl‘nd‘"-mfﬁwwM#mmumuJW
<Hz an 1
#BW 18 kHz

=

File Operation Status. C:PICTURE.GIF file saved
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\‘, FCC Test Report of B890-66
W% Fccip:QisBs9
unimare 1C 1 6369A-B890

Chain 2

4 Agilent R T |Freq/Channel

Ciran 20 AR T Center Freq
hitten 30 d — F9.5000808 kHz

StartFreq
J.A08ABABA kHz

Stop Freq
156.800068 kHz

CF Step
14.1000000 kHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

150K~30M TM6_06
Chain 1

e 30 dR M Center Freq
shitten 38 db ' 1567500008 MHz

StartFreq
1560.868008 kHz

Stop Freq
30.0AR6AAA MHz

CF Step
2.93500000 MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

£0f) .
FTun 4 Signal Track

IEI 0 F:| [:I n w

# I|_|I E: |. z

File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain 2

4 Agilent R T |Freq/Channel

v 30 R QTS Conter Freq
#hitten 30 dB . 1567500008 MHz

StartFreq
1560.868008 kHz

Stop Freq
30.0AR6AAA MHz

CF Step
2.93500000 MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

z #/BH 38 kHz
File Operation Status. C:PICTURE.GIF file saved
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FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

30M~26G TM6_06
Chain 1

4 Agilent R T |Freq/Channel
2 25.560 GHz

Otran 30 dR . Center Freq

shitten 30 dB 1361500008 GHz

StartFreq
30.0E0BA8A MHz

Stop Freq
26.0ARBAAA GHz

CF Step
259700000 GHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf
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W% Fccip:QisBs9
unimare 1C 1 6369A-B890

Chain 2

4 Agilent R T |Freq/Channel

Ciran 20 AR T Center Freq
shitten 30 dB BARELN |55 cp000 Gz

StartFreq
30.0E0BA8A MHz

Stop Freq
26.0ARBAAA GHz

CF Step
259700000 GHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf
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\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Channel 09
OK~150K TM6 09
Chain 1

4 Agilent R T |Freq/Channel

Ao 30 AR RPOOvRe  Center Freq
shitten 30 dB 795000000 kHz

StartFreq
J.A08ABABA kHz

Stop Freq
156.800068 kHz

CF Step
14.1000000 kHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf
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15, 1AL
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%M'I%WMM
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\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain 2

4 Agilent R T |Freq/Channel

e 30 dR MM Center Freq
shitten 30 dB 795000000 kHz

StartFreq
J.A08ABABA kHz

Stop Freq
156.800068 kHz

CF Step
14.1000000 kHz
Auto Man

Freq Offset
B.A0E6AEE Hz

! Signal Track
L] % On w

art 4 £ P - 2 s

7 #BW 18 kHz

File Operation Status. C:PICTURE.GIF file saved
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naare [C 2 6369A-B890

150K~30M TM6_09
Chain 1

e 30 dR M Center Freq
shitten 38 db 1567500008 MHz

StartFreq
1560.868008 kHz

Stop Freq
30.0AR6AAA MHz

CF Step
2.93500000 MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

£0f) .
FTun 4 Signal Track

IEI 0 F:| i [:I n w
: - i Stop | MHz

z #\JE} z

File Operation Status. C:PICTURE.GIF file saved
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\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain 2

it 30 AR w s - Center Freq
shitten 30 dB 2N o000 Mz

StartFreq
1560.868008 kHz

Stop Freq
30.0AR6AAA MHz

CF Step
2.93500000 MHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

z #/BH 38 kHz
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page98,
SYBH(Z-RF)004092012-2008 No Distribution without Written Permission Total100




FCC Test Report of B890-66
\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

30M~26G TM6_09
Chain 1

e 30 dR ' bl Center Freq
shitten 38 db 1361500008 GHz

StartFreq
30.0E0BA8A MHz

Stop Freq
26.0ARBAAA GHz

CF Step
259700000 GHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf
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\g‘@ FCC ID:QISB890

naare [C 2 6369A-B890

Chain 2

4 Agilent R T |Freq/Channel

Cerer 30 R RS  Center Freq
#hitten 30 dB 1361500008 GHz

StartFreq
30.0E0BA8A MHz

Stop Freq
26.0ARBAAA GHz

CF Step
259700000 GHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf
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Appendix E

Power spectral density

According to FCC Part 15.247 (e) & RSS-210
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FCC Test Report of B890-66
‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

TESTING

TM1 Chain 1
Channel 01

4 Agilent R T |Freg/Channel
Mkrl 2.412 515 7 GHz

Crran 40 AR : M Center Freq

#Atten 4@ dB g > 41280000 Gl

Start Freq
241125888 GHz

Stop Freq

@
Ly _wm, "'"I“fl._v-'r -‘1""?-.""; ‘4 i "Pl"lll' LR .l‘-'f n"“.-'l'n- .||||'_r1| l’l-"l"rw'-rl-ll'l"‘rl h, *‘q_..}_.'..’ "llll"'[""-"'ﬂﬂ er A F.].,dl".""""-"'ilr"l"l' H LIH‘ It "’I'Ih'i""l IMJ_.'l“Ji."L 2 . 4 1 2 ,_r" 5 E'j 'a EI G H =

CF Step
156.060088 kHz
Ruto Man

Freq Offset
B.ARBARAGE Hz

Signal Track
On 0tf
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‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

TESTING

Channel 06

4 Agilent R T |Freg/Channel

Aiten 46 dB e PPN Center Freq
#Htten 40 dB A1 ¢ 5 43700000 Gl

Start Freq
243625088 GHz

};15: ' Stop Freq

-'-.'.-"-.h'ﬂl'l*-" 1rFL-,.-|.-.*r"'-"n,1"’u-.»"q""".,',*" f‘;,.'l'i"" |"1‘-""'M "'ﬂlr-r.'l F‘I. PI";.' 4 J ¥ 'T"N"rl"n""-\""-'l}-""" M I"Hh" ",\. ) ﬂ--i *-'-.Hﬂ_,-1l.-*-r*._|' 1*»*--.-"*"'-*-'-.-,_,M.H‘*-'r"' 2 . 4 3 l_r'| ,_r" 5 E‘j @ EI G H =

CF Step
156.060080 kHz
Ruto Man

Freq Offset
B.ARGABAGE Hz

Signal Track
On 0ff

H 3 kH #JBH 18 kHz
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‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

TESTING

4 Agilent R T |Freg/Channel
) GHz

e A0 AR el Center Freq

#Atten 46 dB 21 dB 5 16200060 Gl

Start Freq
246125088 GHz

};15: S Stop Freq

Lot *'~1.-1.a._J'l».w#rf'l""w rv-"'-.4.r..I"-r|.,r-ﬂ'u""n.r-'|‘_.""1'LJ'"‘+.|.‘]l4"4'"n""II‘r‘~a."'-1.*'-rJ‘1.*-"-r‘1..-"e’H'"*ﬂ""I"'-'.-‘-.-rd"»”‘"‘"‘“'"‘uq bt el A 2.46275000 GHz

CF Step
156.060080 kHz
Ruto Man

Freq Offset
B.ARGABAGE Hz

Signal Track
On 0ff

H 3 kH #JBH 18 kHz
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Huawel IC : 6369A-B890

TESTING

TM2 Chain 1&2
Channel 01
Chain 1

4 Agilent R T |Freg/Channel
Crran 40 AR M Center Freq
#itten 40 dE 241200000 GHz

Start Freq
241125888 GHz

Stop Freq
x 241275080 GHz

J-._l,‘.I_ll"h-.t..l‘l_’mm . o g‘I'f 'l‘.\ﬁ-ql_llﬁ_lllq
Wy o CF Step
|
o 150.600000 kHz
' Huto Man

Freq Offset
B.ARBARAGE Hz

Signal Track
On 0tf
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‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

TESTING

Chain 2

4 Agilent R T |Freg/Channel
Crran 40 AR S Center Freq
#itten 40 dE 241200000 GHz

Start Freq
241125888 GHz

Stop Freq
2.41275060 GHz
..a.J ‘-1#‘HP”"-""-T“*\'A. . 4

¥ gy AT CF Step
A 156.000000 kHz
Auto Man

Hi | Y, g
' Wl Ly,
)

|
L, 't
I'F'I"'.-r'll""fl i l"‘l"qllf.,lu'

Freq Offset
B.ARBARAGE Hz

Signal Track
On 0tf

#WBH 18 kHz
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‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

TESTING

Channel 06

Chain 1

4 Agilent R T |Freg/Channel
A9 9 GHz

Arren 40 dB PPYarSN  Center Freq

#Atten 4@ dB dE > 43700000 Gl

Start Freq
243625088 GHz

Stop Freq
243775080 GHz

1

ol AN
\ ey b3 Filiy IJ-.|_1.I|L-II FHELE, T )
YRy Py e, e Mo AT
Wiy "bl'f'r. \ o i CF Step

R 158.880888 kHz
Ruto Man

Freq Offset
B.ARBARAGE Hz

Signal Track
On 0tf

#JEH 18 kHz #aweepn 5

Copyright 2000-20808 Agilent Technologies

Report No: Confidential Information of Huawei. Page7, Total34
SYBH(Z-RF)004092012-2008 No Distribution without Written Permission



FCC Test Report of B890-66
‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

TESTING

Chain 2

4 Agilent R T |Freg/Channel

NP o Center Freq
#hitten 40 dB SSEEUR 5 /560000 G2

Start Freq
243625088 GHz

Stop Freq
243775080 GHz

T AT AR
" J"'*h"._d-.—.-..-"l"ﬂ'm - M’"‘Lﬂn A l""‘H"‘\"‘f-'r'ﬂn""w ' Lo
X

o |I !
1"}1.-.,1:1!."' FI‘-"-.I».,I..-’*‘J

CF Step
156.060080 kHz
Ruto Man

L
A
o

Freq Offset
B.ARGABAGE Hz

Signal Track
On 0ff

H 3 kH #JBH 18 kHz
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‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

TESTING

Channel 11

Chain 1

. N  Center Freq
#hitten 40 dB 2 46280000 GHz

Start Freq
246125088 GHz

Stop Freq

h

<1i 2.46275000 GHz
heg

. | 2 &
" h”u'lff 1‘.\,!- ™ u;'.'*‘l ] Rty s v‘r iy |l_,-h“|’\" | J 7
Pt

r.-.ﬂ'_Jlurl 4‘.“"-;.-‘" I"F'r.'- .-"ﬂ"' -\iﬂ".lll'hr iy 'T'l-'-'L, C F S t e p
I__r. |'| Arl.

L 156.600008 kHz

Auto Man

!
i

Freq Offset
B.ARBARAGE Hz

Signal Track
On 0tf

#JEH 16 kHz
File Operation Status. C:PICTURE.GIF file saved
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‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

TESTING

Chain 2

4 Agilent R T |Freg/Channel

e A0 AR e Center Freq
#Htten 40 dB dB > 46200000 iz

Start Freq
246125088 GHz

Stop Freq
1 2.46275000 GHz
M .f-.,-1'|_.-,ﬂu||"HILL CF Step
156.000000 kHz
Ruto Man

o fLa
L. .
" "hr qJ T m.,-nl,_...,‘,"II,-thu..ﬂ.'rI
iy o iy

. A
L P

N p
1IJ"Lr'|l !

Freq Offset
B.ARGABAGE Hz

Signal Track
On 0ff

: ! #JEH 16 kHz
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‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

TESTING

TM3 Chain 1&2
Channel 01
Chain 1

4 Agilent R T |Freg/Channel
Mkrl 2.411 5Hz

Crran 40 AR M Center Freq

#itten 40 dE 241200000 GHz

Start Freq
241125888 GHz

Stop Freq
241275080 GHz

AR, T
I R N g CF Step
156.800000 kHz

Ruto Man

b "
]II'‘'L‘'L,-.4''l'|''‘'H'''III"i""In-.l"a"'f

Freq Offset
B.ARBARAGE Hz

Signal Track
On 0tf

#WBH 18 kHz
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Huawel IC : 6369A-B890

Chain 2
4 Agilent R T |Freg/Channel
Mkrl 2.411 z
#Atten 40 dB i Center Freq

— 2.41200000 GHz

Start Freq
241125888 GHz

Stop Freq
241275080 GHz

"|J""-,||.l.n\

' '1"~'|""Ii"I’i'p-.r.-,..'t‘”*lll"'l r 'III'-'W C F S t e p
158.880888 kHz
Ruto Man

. ﬁ-ﬁ"‘yﬁ e, TR w-'L. L} et
_|\I__:.|I' ' 1,,4‘_“'.‘.‘ ”'h.,, (e Lodn /I '., .""_I-h e (
il L AL

-lII'-'‘|.-.1.--.J'''I''l'""H"'"'H.-'l-J"-"‘rJ

Freq Offset
B.ARBARAGE Hz

Signal Track
On 0tf

1.5 MHz

#EH 18 kHz Sweep
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‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

TESTING

Channel 06
Chain 1

4 Agilent R T |Freg/Channel
G

Crran 40 AR " Center Freq

#itten 40 dE 2.43700000 GHz

Start Freq
243625088 GHz

Stop Freq
243775080 GHz

ol AL 3 it
~ T, XN T AL
l"'hn"u_&l’lr.u.l""lllﬂ V1 ""'.l",,.,l AT i H"'\"i-'r'n"l"w‘ Flar
i

a f {
W ey .r‘.l'u" FI“\""'MI lllI.I.-}nJ

CF Step
156.060088 kHz
Ruto Man

L
3 -
o

Freq Offset
B.ARBARAGE Hz

Signal Track
On 0tf

#JEH 18 kHz #aweepn 5
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‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

TESTING

Chain 2

4 Agilent R T |Freg/Channel

GHz
Crran 40 AR M Center Freq
#hitten 40 dB 2.43700000 GHz

Start Freq
243625088 GHz

Stop Freq
243775080 GHz

T oM AFr
PrLaTaL e PV i Ll
|w.'_‘.|-| 'P‘llqn.mh_. Jl'n'r"’h '|._.|ﬂ| l {F."'I i c F S t e

p
156.800000 kHz

W, Thi
hl"h'-'nd M i#ﬂ'\-'uh. .IH'HJ H - M o

Freq Offset
B.ARBARAGE Hz

Signal Track
On 0tf

#JEH 16 kHz
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‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

TESTING

Channel 11
Chain 1

4 Agilent R T |Freg/Channel

Aiten 40 dB - M Center Freq
#Htten 40 dB 5 16200060 Gha

Start Freq
246125088 GHz

Stop Freq
246275080 GHz

1
e
. JHHPH' W fa.t‘u.l 4 N ,."*-.-"f""‘l.‘lh‘r"lfl,__“

I .h.
e L T *J'hﬂ,,a,

,.n._;h_...ﬂm.;f ¥ o . .-a..,-l_w.\ e p-,-Jl‘"

W Ii__lr' CF Step
Wi, ¥ 150.0006000 kHz

Ruto Man

Freq Offset
B.ARBARAGE Hz

Signal Track
On 0tf

KHz #UBH 10 kHz
File Operation Status. C:PICTURE.GIF file
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‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

TESTING

Chain 2

4 Agilent R T |Freg/Channel
2.4 :

Arren 40 dR ' Center Freq

#Atten 4@ dB 3.24 dB 5 16200060 Gha

Start Freq
246125088 GHz

Stop Freq
246275080 GHz

' IH‘I["‘WJ' L..ﬁl..-,,l..m'l'l"J III‘''')''''I.''-'"'1"Fr'."'r'l-,-l_-'ﬁ'_ . u I A e C F S t e p
A i 156060068 kHz

. ] i
™ "'1.'.1-'- A 1.-,".4 ™ _fu'"' H to M arn

Freq Offset
B.ARBARAGE Hz

Signal Track
On 0tf

1.5 MHz

#EH 18 kHz Sweep
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‘S% FCC ID:QISB890
HuAawel IC : 6369A-B890

TESTING

TM4 Chain 1&2

Channel 03
Chain 1

4 Agilent R T |Freq/Channel
Atten 48 dB s  Center Freq
Hten 10 d& SEREUE 060000 GHe

StartFreq
242125088 GHz

Stop Freq
242275088 GHz

CF Step
1560.800868 kHz
| Auto Man

o

» Wl P Ml L
ALY L i
i A R IR L.'hﬁlrl_r..-l |

kA ;
L Tatth !
P Lk .

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf
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HuAawel IC : 6369A-B890

TESTING

4 Agilent R T |Fregq/Channel

Center Freq

31 dBm Atten 48 dB 5 15500060 GHa

StartFreq
242125088 GHz

Stop Freq
242275088 GHz

CF Step
150.000000 kHz
Auto KE

Freq Offset
B.A0000A68 Hz

Signal Track
On 0ff

#JEH 18 kHz #5weep 5
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HuAawel IC : 6369A-B890

TESTING

Channel 06
Chain 1

4 Agilent R T |Freq/Channel

Center Freq

Atten 48 dEB 5 13700060 GHa

StartFreq
243625080 GHz

Stop Freq
243775088 GHz

CF Step
150.000000 kHz
Auto Man

by = i'y"-
UL il W
i il

1
4! ,Ill rli'ﬂ‘r

" % A
LY o, ‘.hr."{ H“'T'r b
by Yl

. A [ .
'IhPHn"n'r'J L ]"F'n;---._l'r

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf

#/EH 18 kHz
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‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

TESTING

4 Agilent R T |Freg/Channel

e 4 R M Center Freq
31 dBm Htten 48 dB : 2 A37HAREA GHz

Start Freq
243625088 GHz

Stop Freq
243775080 GHz

CF Step
| 150000806 kHz
Auto Man

L,
P

: N I_
T Al i A Fal
™ e o WA - *‘hp"-._ln'rll

Freq Offset
B.AAREEREE Hz

Signal Track
On 0ff
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HuAawel IC : 6369A-B890

Channel 09
Chain 1

TESTING

4 Agilent R T |Freq/Channel

Atten 48 dB

-
!
I:..r"'
.
#n i
Al T 1)
et

-u.,“,.l___]

L'I.J"l 'r_ﬁl*jf "-"-'r'r"'.-.".
W Il"r.r'll".‘r.ﬂi."

...-'n"'L-"*'ﬁ’hl"l'r"'a-n,.....m
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GHz
" Center Freq
2.45200808 GHz

StartFreq
245125088 GHz

Stop Freq
245275080 GHz

CF Step
| 150.000008 kHz
Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0tf
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‘S% FCC ID:QISB890
HuAawel IC : 6369A-B890

TESTING

Chain 2

4 Agilent R T |Fregq/Channel
Mkrl 2.451 377 1 GHz

Center Freq

31 dBm Atten 48 dB 5 Eo00060 GHa

StartFreq
245125088 GHz

Stop Freq
245275080 GHz

CF Step
| 150.060008 kHz
Auto KE

Freq Offset
B.A0000A68 Hz

Signal Track
On 0ff

#JEH 18 kHz #5weep 5
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‘S% FCC ID:QISB890

Huawel IC : 6369A-B890

TESTING

TM5 Chain 1&2
Channel 01
Chain 1

4 Agilent R T |Freq/Channel
Oiten 40 AR ) Center Freq
#Htten 48 dB . 5 41266068 Clle

StartFreq
241125088 GHz

Stop Freq
241275080 GHz

1 .|"-.r;""I‘-III‘lI-ﬁ"th""h"r'hl_u"*i.-. ;\-"\l..'r.I’\Iﬁ“‘IMJI""ﬂ\!"\

! u ||.|J'4 H

g At ot CF Step
150 808008 kH=z

Auto Man

Freq Offset
B.A0E6AEE Hz

Signal Track
On 0ff

#\BH 18 kHz #5weep 5
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HuAawel IC : 6369A-B890

TESTING

Chain 2

4 Agilent R T |Fregq/Channel

Center Freq

#ftten 48 dE 5 11200060 GHa

StartFreq
241125088 GHz

o Stop Freq
Wl 241275000 GHz

CF Step
150.000000 kHz
Auto KE

Freq Offset
B.A0000A68 Hz

Signal Track
On 0ff

#JEH 18 kHz #5weep 5
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TESTING

Channel 06
Chain 1

4 Agilent R T |Freg/Channel

Center Freq

#Rtten 48 dB 5 43700000 Cha

StartFreq
243625080 GHz

o Stop Freq
n ) ,J"‘“1"-""""""&-.-'-\'-.- Jn R, Mt ™ 2 43775000 GHz
W “".“I-' hy T Y |

yt
1'.._r I I

ey 0 o CF Step
150.000088 kHz
Auto Man

Freq Offset
B.A0000A68 Hz

Signal Track
On 0ff

H #UBH 10 kHz
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TESTING

Chain 2

# Agilent R T |Freg/Channel

Crran 40 AR 1- M Center Freq
#Htten 40 dB 5 5 13700060 Gha

Start Freq
243625088 GHz

5 Stop Freq
243775080 GHz

. 'L\."rhl".‘"un'-q"'rﬂ. .. I.f""*‘lri IJJ|'|" L ‘Il_r"._'ﬂ | L_'_..'n""""f'""-l*’ o F-ﬁ'-,‘-..w"
T . ok e

.hl. "fﬂ"n"'."'r L.u'p.-.\ﬂhl;-r'r C F S t e p

156060068 kHz

Ruto Man

Freq Offset
B.ARBARAGE Hz

Signal Track
On 0tf

#JEH 18 kHz #3weep 5
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'Freq/Channel

W 246275000 GHz

TESTING

Center Freq
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CF Step
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Freq Offset
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Signal Track
On 0tf
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TESTING

Chain 2

4 Agilent R T |Fregq/Channel

Center Freq

#ftten 48 dE 5 1600060 GHa

StartFreq
246125080 GHz

Stop Freq
246275088 GHz

" rh""'i,_{ 'l-.rf-...l.l"r .f"'""'-a._|'"T"'"""-"-'l"'rq\.-rn.."l.‘ ) J-h.-"ﬁl W
P g e CF Step
i 156.600000 kHz

Auto KE

Freq Offset
B.A0000A68 Hz

Signal Track
On 0ff

#JEH 18 kHz #5weep 5
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TESTING

TM6 Chain 1&2
Channel 03
Chain 1

4 Agilent R T |Freg/Channel

eren 40 dB W Center Freq
#Htten 48 dB SN 5500000 Gl

Start Freq
242125888 GHz

Stop Freq
242275080 GHz

L - CF Step
T i' T 150.000000 iz
1 I_l;-"'“ < Wy ST W, o

b
' vﬂﬁmyﬂﬂh Fwwuiﬁmim i Huto Man

Freq Offset
B.AAREEREE Hz

Signal Track
On 0ff

#JEH 18 kHz #Sweep 5
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TESTING

Chain 2

4 Agilent R T |Fregq/Channel
60 7 GHz

Center Freq

#ftten 48 dE 5 15500060 GHa

StartFreq
242125088 GHz

Stop Freq
242275088 GHz

CF Step
150.000000 kHz
Auto KE

',
by
f
o
¥

hl.'.-"w-"‘ll_ I
fly

L".w, e i
11,'_)““"" ' "“"'1*"'-.41.{"'H,ﬂfhﬂ'n“ij ]‘r.~'-'|ull.|.,1wM'.'L.nr'"

Freq Offset
B.A0000A68 Hz

Signal Track
On 0ff

#JEH 18 kHz #5weep 5
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TESTING

Channel 06
Chain 1

4 Agilent R T |Freg/Channel
i GHz

Crren 40 dB ' S Center Freq

#Atten 46 dB dB > 43700000 Gl

Start Freq
243625088 GHz

Stop Freq
243775080 GHz

CF Step
156.000808 kHz

Auto Man

Freq Offset
B.AAREEREE Hz

Signal Track
On 0ff
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TESTING

Chain 2

4 Agilent R T |Fregq/Channel

Center Freq

#ftten 48 dE 5 13700060 GHa

StartFreq
243625080 GHz

Stop Freq
243775088 GHz

“ Pl CF Step
T e P 150.000000 kHz
I‘I"I‘u""jrllrr Hllh i "l‘l.l‘lﬂl.lﬂllﬂ*h“ﬂ‘rl L"'l'Il‘jliriulhl';lj|ilfﬂlh" " ‘“‘i‘,ﬂf HII : m Man

Freq Offset
B.A0000A68 Hz

Signal Track
On 0ff

#JEH 18 kHz #5weep 5
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TESTING

Channel 09
Chain 1

4 Agilent R T |Fregq/Channel
Mkrl 2.451 z

Center Freq

#ftten 48 dE 5 Eo00060 GHa

StartFreq
245125088 GHz

Stop Freq
245275080 GHz

CF Step
150.000000 kHz
Auto KE

1
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o '.1 JII"r....-]"'"'I

I
L ol bt
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Freq Offset
B.A0000A68 Hz

Signal Track
On 0ff
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TESTING

Chain 2

4 Agilent R T |Fregq/Channel
452 661 5 GHz

Center Freq

#ftten 48 dE 5 Eo00060 GHa

StartFreq
245125088 GHz

Stop Freq
245275080 GHz

S " CF Step
' 150.000000 kHz
Auto KE

'lwﬂll I.;'I,'-'Ilr"'"rulll"'"""‘ h"ﬂlk"}"'-"-.ﬂ II'H'.'-i'J
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Appendix F

Radiated Spurious Emission &
Spurious in Restricted Band

According to FCC Part 15.247(d) & 15.205 & 15.209
& RSS-210
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FCC Test Report of B890-66
@@ FCC ID:QISB890
HUAwWEel IC : 6369A-B890

Part 1: Testing Range of “30 MHz to 1 GHz”

Note 1: The test results and plot for testing range of “30 MHz to 1 GHz” showed as below is the WORST
case for all Test Modes and Channels. This range will not be presented for each Test Mode
and each Channel.

Note 2: The emissions in this range are mainly from the Platform Device (Notepad PC and its
ancillary components).

Level [dBuV/m]

80
70
60
50
\
40
X X X
— o | vlww;“ﬂ".
30 b X X / ““ | | X | ,vLV-‘u“n‘{'w,wr\j‘.JM\“\‘M‘,»M."r‘““"‘*wwww”_
20 | Gal
10
0 30M 50M 70M 100M 200M  300M 500M 700M 1G
Frequency [HZz]
Frequency Level Transd Limit Margin | Height | Azimuth L
Plarization
MHz dBuv/m dB dBuVv/m dB cm deg
32.640000 35.80 14.7 40.0 4.2 100.0 359.00 VERTICAL
37.500000 32.50 15.2 40.0 7.5 114.0 341.00 VERTICAL
69.120000 26.60 111 40.0 13.4 136.0 85.00 VERTICAL
101.880000 28.00 13.4 43.5 15.5 109.0 263.00 VERTICAL
155.640000 31.90 10.0 43.5 11.6 100.0 84.00 VERTICAL
206.220000 26.30 12.4 43.5 17.2 163.0 326.00 HORIZONTAL
Report No: Confidential Information of Huawei. Page2, Totall2
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Part 2: Testing Range of “18 GHz to 26.5 GHz”

Note: No peak found in pre- test.
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FCC Test Report of B890-66
FCC ID:QISB890
IC : 6369A-B890

Part 3: Testing Range of “2.3GHz to 2.5GHZz”

Note 1:

bands near the EUT operating bands.

Note 2:

Average Limit (54 dBuV/m).

Note 3:

1 Test Mode: 11b/Chain 1

The peak spike exceeds the limit line is EUT’s operating frequency.

The testing range of “2.3 GHz to 2.5 GHZz” is for checking radiated emissions located in restricted

Two limits are required in the testing range above 1 GHz, that is Peak limit (74 dBuV/m) and

1.1 Channel 01
Level [dBuV/m]
110 ‘
100 =
80 |
60 X X
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, e wnafqa-—m—“/”l T ”’“‘”"‘"“‘"*‘*“‘"*"*—»M'M«w«;«MN‘VﬁM,,‘»;,\ S
40
20
023G 2.35G 2.4G 2.45G 2.51G
Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuVv/m dB cm deg
2390.000000 59.40 33.5 74.0 14.6 199.0 82.00 HORIZONTAL
2483.500000 59.80 33.7 74.0 14.2 100.0 | 300.00 VERTICAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m dB dBuv/m dB cm deg
2390.000000 46.80 335 54.0 7.2 107.0 95.00 VERTICAL
2483.500000 47.10 33.7 54.0 6.9 126.0 | 301.00 HORIZONTAL
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HUAwel IC : 6369A-B890
1.2 Channel 11
Level [dBuV/m]
120
100
80 ‘
60 X 7 X
S - U N DUV UUISSESE S WSS \,,:[:
40
20
023G 2.35G 2.4G 2.45G 2.51G
Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m dB dBuVv/m dB cm deg
2390.000000 59.70 335 74.0 14.3 186.0 352.00 HORIZONTAL
2483.500000 59.30 33.7 74.0 14.7 139.0 350.00 HORIZONTAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m daB dBuv/m dB cm deg
2390.000000 46.90 335 54.0 7.1 109.0 42.00 VERTICAL
2483.500000 47.50 33.7 54.0 6.5 100.0 | 310.00 HORIZONTAL
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FCC Test Report of B890-66

2 Test Mode: 11g/Chain 1

2.1 Channel 01
Level [dBuV/m]
120
[ty
100 m
80 [y
va \/‘\M A,
60 [P A A A AR A At A A SR A A PG RATAG /I \\« X Ly
+ B
40
20
023G 2.35G 2.4G 2.45G 2.51G
Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuVv/m dB cm deg
2390.000000 69.00 335 74.0 5.0 105.0 359.00 HORIZONTAL
2483.500000 59.40 33.7 74.0 14.6 100.0 195.00 HORIZONTAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m daB dBuv/m dB cm deg
2390.000000 48.80 335 54.0 5.2 105.0 | 353.00 HORIZONTAL
2483.500000 46.60 33.7 54.0 7.4 153.0 254.00 HORIZONTAL
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2.2 Channel 11
Level [dBuV/m]
120
i
. X A N\
T I T e e A A ity s S A A m,,/ ’ \
60 — -
+
40
20
023G 2.35G 2.4G 2.45G 2.51G
Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m dB dBuVv/m dB cm deg
2390.000000 59.60 335 74.0 14.4 199.0 103.00 HORIZONTAL
2483.500000 66.30 33.7 74.0 7.7 105.0 70.00 VERTICAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m daB dBuv/m dB cm deg
2390.000000 46.60 335 54.0 7.4 102.0 | 358.00 HORIZONTAL
2483.500000 40.20 33.7 54.0 4.8 102.0 | 310.00 HORIZONTAL
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3 Test Mode: 11n20/Chain 1

3.1 Channel 01
Level [dBuV/m]
120
prrmay=t
100 /m
80 Mw | \MM
+ ¥
40
20
023G 2.35G 2.4G 2.45G 2.51G
Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuVv/m dB cm deg
2390.000000 69.90 33.5 74.0 4.1 104.0 354.00 HORIZONTAL
2483.500000 59.90 33.7 74.0 14.1 171.0 | 237.00 VERTICAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m daB dBuv/m dB cm deg
2390.000000 48.10 335 54.0 5.9 106.0 | 353.00 HORIZONTAL
2483.500000 46.80 33.7 54.0 7.2 110.0 11.00 VERTICAL
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3.2 Channel 11
Level [dBuV/m]
20
[ A,
-
> " ] \6
60 WAMWWMMWMMMWW«WW WHAAT e / r\\ =
Mr
n +
40
20
023G 2.35G 2.4G 2.45G 2.51G
Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m dB dBuVv/m dB cm deg
2390.000000 59.10 33.5 74.0 14.9 163.0 351.00 HORIZONTAL
2483.500000 65.10 33.7 74.0 8.9 104.0 76.00 VERTICAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m daB dBuv/m dB cm deg
2390.000000 46.50 335 54.0 7.5 102.0 86.00 HORIZONTAL
2483.500000 49.30 33.7 54.0 4.7 107.0 73.00 VERTICAL
Report No: Confidential Information of Huawei.
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4  Test Mode: 11n40/ Chain 3

4.1 Channel 01
Level [dBuV/m]
120
100 ———
80 | A
WY STy P TN Yo s v e e VWIJ,M/ k"/{\w%r‘
60
+ +
40
20
023G 2.35G 2.4G 2.45G 2.51G
Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuVv/m dB cm deg
2390.000000 69.20 335 74.0 4.8 108.0 | 353.00 HORIZONTAL
2483.500000 61.10 33.7 74.0 12.9 102.0 | 305.00 HORIZONTAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m daB dBuv/m dB cm deg
2390.000000 49.50 335 54.0 4.5 132.0 | 308.00 HORIZONTAL
2483.500000 47.60 33.7 54.0 6.4 128.0 | 310.00 HORIZONTAL
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4.2 Channel 11
Level [dBuV/m]
20
100
80
60 x .
— W":i: I Sl V":Fh~,wk> L ——
40
20
023G 2.35G 2.4G 2.45G 2.51G
Frequency [Hz]
Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m dB dBuVv/m dB cm deg
2390.000000 60.40 335 74.0 13.6 148.0 133.00 HORIZONTAL
2483.500000 64.10 33.7 74.0 9.9 102.0 313.00 HORIZONTAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m daB dBuv/m dB cm deg
2390.000000 46.80 335 54.0 7.2 158.0 | 302.00 HORIZONTAL
2483.500000 49.10 33.7 54.0 4.9 106.0 | 314.00 HORIZONTAL
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Part 4: Testing Range of “1 GHz to 18 GHZz”

Note 1:

bands faraway from the EUT operating bands.

Note 2:

Average Limit (54 dBuV/m).

The testing range of “1 GHz to 18 GHz” is for checking radiated emissions located in restricted

Two limits are required in the testing range above 1 GHz, that is Peak limit (74 dBuV/m) and

Level [dBuV/m]
0

70
60
L mw""’)
5 0 X ‘ ot "‘Ir‘”‘)w‘ v i v“a“‘\mh‘”}' v
X ” ne _i_ by { (L NPTV VA,
40 L IJ B VWW‘/W,M’MWWVMMMM\&%»MWV +
+ g
30F——7 - PR e T
20 /_J\F/_///_/\/__N_,—/—/—F"—/ V) 7
10
0 1G 2G 3G 4G 5G 6G 8G 10G 18G
Frequency [Hz]
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuVv/m dB dBuVv/m dB cm deg
4923.800000 42.80 -2.5 74.0 31.2 100.0 46.00 VERTICAL
7500.300000 48.00 3.7 74.0 26.0 100.0 318.00 HORIZONTAL
17992.400000 52.00 194 74.0 22.0 100.0 280.00 HORIZONTAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m daB dBuv/m dB cm deg
4923.800000 31.20 -2.5 54.0 22.8 100.0 24.00 VERTICAL
7500.300000 43.60 3.7 54.0 104 100.0 316.00 HORIZONTAL
17993.500000 38.20 194 54.0 15.8 100.0 216.00 VERTICAL
Report No: Confidential Information of Huawei. Pagel2, Totall2
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Appendix G

Receiver Spurious Emissions

According to RSS-210
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rrrrrr

This test was carried out in all the test modes, Here only the worst test result was shown.

30MHz-1GHz
Level [dBuV/m]
80
70
60
50
40 |
X X
30 X N | X m \m.‘w‘w-wl‘p‘lhﬂ'*-"”“‘\"“‘W‘um"”“ ’
20 ’ i
10
0 30M 50M 70M 100M 200M  300M 500M 700M 1G
Frequency [Hz]
MEASUREMENT RESULT: QP Detector
Frequency | Level | Transd Limit Margin | Height | Azimuth Polarisation
MHz | dBpuV/m dB dBuV/m dB cm deg
32.640000 | 35.80 14.7 40.0 4.2 100.0 359.00 VERTICAL
37.500000 | 32.50 15.2 40.0 7.5 114.0 341.00 VERTICAL
69.120000 | 26.60 11.1 40.0 13.4 136.0 85.00 VERTICAL
101.880000 | 28.00 13.4 43.5 15.5 109.0 263.00 VERTICAL
155.640000 | 31.90 10.0 43.5 11.6 100.0 84.00 VERTICAL
206.220000 | 26.30 12.4 43.5 17.2 163.0 326.00 HORIZONTAL
Report No: Confidential Information of Huawei. Page2, Total3
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1GHz-18GHz
Level [dBuV/m]
80
70
60
>
50 X
X * .
40 o
Pyt ut
30 - R PR s e (A R
200
10
OlG 2G 3G 4G 5G 6G 8G 10G 18G
Frequency [Hz]
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth Polarisation
MHz dBuV/m dB dBuVv/m dB cm deg
4923.800000 42.80 -2.5 74.0 31.2 100.0 46.00 VERTICAL
7500.300000 48.00 3.7 74.0 26.0 100.0 | 318.00 | HORIZONTAL
17992.400000 | 52.00 19.4 74.0 22.0 100.0 | 280.00 | HORIZONTAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth Polarisation
MHz dBuV/m dB dBuV/m dB cm deg
4923.800000 31.20 -2.5 54.0 22.8 100.0 24.00 VERTICAL
7500.300000 43.60 3.7 54.0 104 100.0 | 316.00 | HORIZONTAL
17993.500000 | 38.20 19.4 54.0 15.8 100.0 | 216.00 VERTICAL
END --
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Appendix H

Conducted Emission at Power Port

According to FCC Part 15.207 & RSS-210
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Channel 7
B Level in dBuV/m
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Frequency in Hz
MEASUREMENT RESULT: QP Detector
Frequency Level Transd Limit Margin | Line PE
MHz dBuv dB dBuv dB
0.173953 51.1 9.7 64.8 13.7 L1 FLO
0.437820 44.4 9.7 57.1 12.7 L1 FLO
2.203324 37.8 9.7 56.0 18.2 N FLO
8.865570 40.2 9.9 60.0 19.8 N FLO
16.227348 38.9 10.0 60.0 21.1 L1 FLO
23.128856 38.4 10.2 60.0 21.6 N FLO
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Line PE
MHz dBuVv dB dBuv dB
0.169120 40.1 9.7 55.0 14.9 L1 FLO
0.435256 35.5 9.7 47.2 11.7 L1 FLO
2.208416 26.5 9.7 46.0 19.5 L1 FLO
9.014655 35.1 9.9 50.0 14.9 N FLO
16.472333 31.1 10.1 50.0 18.9 L1 FLO
23.130608 34.1 10.2 50.0 15.9 L1 FLO
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